INSTRUCTION BOOK
BEDIENUNGSANLEITUNG
LIVRE D INSTRUCTIONS
LIBRO DE INSTRUCCIONES

A-40 B-40
A-45 B-45
A-50 B-50

Pol. Ind. Etxesaga
20720 AZKOITIA - SPAIN
Tel.: + 34 943 851 327

Fax: +34 943 857 078 v
E-mail: ibarmiauniversal@ibarmiauniversal .com N 160895
iauniversal.com



antonio
Rectángulo

antonio
Nota adhesiva
Marked definida por antonio

antonio
Texto escrito a máquina
Nº


MODEL No
MASCHINENTYP

TYPE DE LA MACHINE PERCEUSE A COLO?!

TIPO DE MAQUINA

EXTRA ACCESORIES

SONDERZUBEHOR

ACCESOIRES EXTRA + + + + +
ACCESORIOS EXTRA

MOTOR POWER HP r.p.m.

MOTORLEISTUNG PS U/min. 400 |v Ho
PUISSANCE DU MOTEUR cv Tours/min. :
POTENCIA DEL MOTOR cv r.p.m.

COOLANT PUMP L/min. r.p.m.

KUHLMITTELPUMPE /min. U/min.

MOTO-POMPE L/min. Tours/min. | 400 |V Hz.
MOTOBOMBA L/min. r.p.m.

MACHINE PREPARED FOR CONNECTING TO

MASCHINE VORGESEHEN FUR ANSCHLUSS AN 400 v
MACHINE PREVUE POUR ETRE BRANCHEE A :
MAQUINA PREPARADA PARA CONECTAR A

ACOUSTIC PRESSURE MEASURING

GERAUSCHPEGEL 80 dBA

MESURE DE LA PRESSION ACOUSTIQUE '

MEDIDA DE LA PRESION ACUSTICA

SERIAL No MANUAFACTURING YEAR

MASCHINEN NUMMBER HERSTELLUNGSJAHR

N° DE LA MACHINE 160895 ANNEE DE FABRICATION 2016
N° DE LA MAQUINA ARO DE FABRICACION

SUPPLIED TO DELIVERY DATE

GELIEFERT AN LIEFERDATUN

LIVREE A PROMAC DATE DE SORTIE 22/12/2016
SUMINISTRADO A FECHA DE SALIDA

When ordering replacement parts, please furnish:
MODEL No — SERIAL No — PART No

Fur die Ersatzteilleferung bitten wir um folgende Angaben:
MASCHINENTYP — MASCHINEN NUMMBER — ERSATZTEIL NUMMBER

Lorsque vouz demanderez de pieces de rechange, indiquez toujours le :
TYPE DE LA MACHINE — N° DE LA MACHINE — N° DE LA PIECE

Cuando solicite piezas de recambio, sefiale siempre el :
TIPO DE MAQUINA — N° DE MAQUINA — N° DE PIEZA




T
RS R T -
ST AR DRSS
i

A =] C D E F
A-40
F A-45 o950 550 2370 135 £85 4a0
B-40) 37 918 | 211018 | 93 BM6 |5 SMG| 22 416 |10 518
B-45
A-50 1080 800 2480 150 840 540
B-50| 41 12/18 | 23 10/168 | 87 1018 | 51416 [ 25 3718 | 21 418




AR

v

=] s
ol N A
mm ,.ﬁ/, s .4. JA.’I...\ ~ ! P
m%“_ m C @ \.u ;—r». .,,. u i . (ett!w
B i f
= N RS ‘ = f@ .
L 5J 0 ) .
SEEE
2538
Soet
. .. 8 . & & & . HnIZ
< | o A < E ©OFEF < £ ©Og u..nu.- €O
SE sE £ g5 85 55 &5 ,
& 2 o 2 (=] o < o < o = o &
oo o o < a H o -H a. -+ o H
. Jopeieduics . . "
WILQOE ap outpue p L Joperediwos fojey-wipogiep eilbay-onornb ozelg Jopeieducs fojey-wiy pog ap elfiay S S 0
. fopay—ounuipy . URUGHZ 8P ipendsd " b g 5 . i Y
WWOOE 3P uLpuRy INodied SHUON-LUNUINL “UALGZ 9P OLBND: Jnadied aquopn-LN0S Bp 9ibax-ueLING) seig nadied agow-nanfo ‘wwoog sp 569y { S
BY0IG UHLOGE LOA [O3UIM E_n_._ - .va_&om mrm.ﬁmns_mww\_w&cs_ 3 1yse ] -abuR) WWHOE UOA RAUTT-WIBYUSMYIS Jynmse-abuel wwogs Lonesury M o
. WL 4 o " " - - " i ‘
LRUGOE 40 [BIPUBYY SBMEB LN "WUIOQZ J0 SIS abnef j2i0-Liigog Jo 3imy-uue A=y a6 [eiq-1pbus) Lwwnog j0 SNy w/{ 1B
Ly AW
TR
FEE L)L
= = - o
e : TEE G0 w06
- - @ O o w
T >J % £ > T
= P 28 &
\__,. m Y _.l 5 =
| V
— i_\ | 4zm st Y,
g% VT IELH ‘A
=L , = oS
= N — IR PN R St
D < e | W R
e ST = 0TS
fs | M
TS ol aw
QUOD 18P J2I HUIIAD, mmMWNmm.m
auon Hﬁ .oe_ m__ %M(__nuo oﬂm&ﬁ% M.___ 0uradns Bf 80 PEPINLE] OfiSnY 18 UDD BSGLW B) 80 PEDUBINSIPUSUISY e5a(U Bf U0J [RZAYED JAD GAUBAR [60 PEpUEIRdRUedIad =& m m m m 28
9 %E .m_ m..%e_ ’ W 30BUNS 2] 3P SHFUBId Y002 2| D9AE 308} B| 3D BUEnaIpuadsag apdnod aguene,] 994 3108} € 3p FWemopuadied S SEEE
100 Mc%%m ..u_ mﬂ o mw,x HayLAqauaYsBILIag) 10pUIS JRZ Soyast] Sap JpanBHaNLINIYIY qnyasiondoxiog Wz sayost) sap axBiayumysay b m o =g
! = i)
Suany Sng Jo0e) LIS 20epns Jo AaUEd ajpuids U a0} Jo Auemaipuadiag pa3) pealy M 3iqe; Jo Aueinalpusdiag § 55 =
@® =z
= =
- N 9P <




"sofeliarew ap odn opo) ered seI0Iq P SlURILGR) [8 UOD Je}nNsuo) -

"e|qe] B] US SepedIpul Opeziuedsw ap SaU0IdIpuod Se| e 3|gisod 0] Us 8SIealady -
'SB01103] UOS S8UOION|0AS) SB| OWO0D S8JUBAR SO| OlUB] -

'S1210} 8P JUBILIgR) UN Z8)NSU0D ‘XNeugyew ap sadA) saine Jnod -

‘auiyoew e| Jed sauayo s9)199 ap snid 9| Jaysoidde s ap abijqo 10s uQ -

'sanblioay) 1U0S SassalA s3] anb saoueAR S3| UI] ISSNY -

"ug)ey nz ualyogesds UOA Jaj|8isiaH Jap uabunjysydw3 aip ue yais ‘Im usniq uadAysuale|N aispue Ind -
ulayeuue usuagabiabue ajjage ] Jap Ul uap YdIBow aIm IIBM OS Jayep YaIs 81||0S Ul -
"yas10ay) puis uabunyaipwn yone sfe agnyasioA alp [YoMosS -

salnjoejnuewW [|UP ISIMI B YlIM aJinbua ‘felialew Jaylo Uo uoiewloul Jayuny 1o -

“JSaJeau 8y} 1aW 8 ||IM 1eyd a8y Ul UMOYS SUORIPUOD 8y -
‘[eana10ay} aJe ‘SUONN|OASI U} SB gam [e ‘pady ay] -

) ) ) ) ) ) ) ) ) ) . . ) . ) ) (soonsgldowa ] ) sopue|q sodnseld
090 | 050 | ovo | s€0 | o0 | szo | ozo | oro | vTo | zr0 | 2r0 | 800 | 900 | so0 | voo | voo | (sonbrseidowIaLLL) Show sanbpseLd
- SSH | O0v-9T (nsejdoway ) Josisuny| Jaydiapn
66 | ovT | 09T | 00z | osz | oce | see | sev | 099 | o06. | 06. | 00zT | osvT | ossT | osvz | oses | - (sonsedowan) ) sonse(d 10S
. . . . . . . . . . . . . . . selabi| sauoloeale A oluiwn|y
080 | 020 | 590 | €90 | ss0 | 050 | svo | ovo | og0 | szo | szo | sro | zro | oro | 800 o s10ba] SoBEINe 10 LNy
- SSH | 560V | apuniieba eyyoia) pun wnuwnyy
08z | o6 | svv | oss | 069 | 068 | 00Tt | oovt | oss8T | oocz | 00zz | oowe | ooty | oots | 0089 o Kolle 1Bi] pUe WLy
sepue|q sauoldlpun
080 | €90 | 050 | ovo | 20 | 820 | ¥zo | ozo | sT0 | 9r0 | 910 | 2ro | oo | ovo | 800 | 900 | P _mwo:% .m%co“
SSH | sz-vT | aH 00z NG ouIom
08 | ott | szt | 091 | o0z | ssz | oze | see | oes | oso | oso | oz6 | osTT | osvT | 0s6T | oosz | - Bulised 10
Ov0 | 2€0 | Zz0 | v20 | 120 | 610 | ZT0 | STO | €10 | TT0 | 110 | 200 | 900 | S00 | 00 | - - -
= - wuwy/6 =
v | 59 | o2 | g6 | ozt | ost | o6t | ovz | oze | ose | ose | oss | oo | oos | ostr | ost | d | SSH | SC0T | JMUBMNOOTTO6=M | g 50y
050 | Ov0 | 280 | 820 | v20 | 220 | 020 | 8T0 | 910 | ¥T0 | vT0 | OTO | 800 | 900 | S00 | £00 | -
= - wwy/B =
6. | ott | szt | 091 | 00z | ssc | oze | see | oes | oso | oso | oz6 | ostr | osvtr | oser | ooee | d- | SSH |S€SL | JMUWDNOLT06=H | g5y
€90 | 050 | 0v0 | ¥€0 | 180 | 820 | S20 | €20 | Tz0 | 8T0 | 8T0 | 2T0 | 100 | 800 | 900 | v00 | == -
= - wwy/B =
0zt | ot | 06T | ovz | oos | 08 | S/v | o06s | 06. | 096 | 096 | 0SvT | 0S.T | 00zz | o6z | oowy | #~ | SSH |S€GC) JMUWDMNOLTOSEH | g mg
080 | €90 | 050 | 2v0 | 880 | ¥€0 | 050 | 220 | ¥20 | 120 | 120 | ST0 | 210 | 600 | 200 | S00 | ==
= - wiw/6 =
09T | ozz | ssz | oze | ses | ots | oe9 | 0. | 0sor | oszr | osvt | oseT | osez | oosz | ooes | ooss | - | SSH |05°0¢ JUWDAHOG=>Y | 515 -y
o
08 €9 0s oy e T4 0¢ 9T T 0T 8 9 ] 14 e Z w\__ ulw/w
x_ JTefeqel) e [euslen
Ja||reAen e [auare N
‘ww rh %) [ELISIEIN SOpUaNagIeaq nZ
n..xh_ [euayew Buop
Fa

SIANNNWOD SYIN STTVIHILVYIN SOT3A OAVHAVIVL 13 VdVd Orvavdl 3d SINOIDIANOD -

SNNAINOD SNTd XNVIYILYIN 3d 39VO0d3d 317 dNOd TVIAVYEL 3A SNOLIANOD -

NITVIHILVYIN NILSTHOITEN 43d NIHHOG SVA dN4 NIONNONIAIFGS 11394V -
SIVIYILVYIN NOWNOD LSO 40 ONITTIHA IHL 04 SNOILIANOD ONIMHOM -

vinavsal ¢




/> IBARMIA

OPTIONAL “CE”- SAFETY DRILL GUARD
OPTION “CE”- SPANESCHUTZ
OPTIONEL “CE”- PROTECTEUR DE SECURITE
OPCIONAL “CE"- PROTECTOR CONTRA VIRUTAS

PROFILE
PROFIL
PROFIL
< PERFIL
5615100100 (450 mm)
5615100200 (550 mm)

BODY
KORPER
CORP
CUERPO
4375200101

M5 x 20 mm

5535100001
SCREEM
BILDSCHIRM
ECRAN
PANTALLA
4595200100

ATTENTION ACHTUNG

-THE MACHINE OPERATES WHEN THE SAFETY - DIE MASCHINE IST FUNKTIONSBEREIT, WENN DIE

DRILL GUARD IS IN WORKING POSITION (CLOSED). gggﬁ;%ggggﬁg%’;ﬁ |AsUT'): ARBEITSPOSITION

-DO NOT REMOVE THIS SAFETY DRILL GUARD
UNDER NO CIRCUMSTANCES. - DIE SCHUTZVORRICHTUNG UNTER KEINEN

UMSTANDEN ENTFERNEN.

ATTENTION ATENCION

-LA MACHINE FONCTIONNE LORSQUE L'ECRAN -LA MAQUINA FUNCIONA CUANDO LA PANTALLA
PROTECTEUR EST EN POSITION DE TRAVAIL PROTECTORA ESTA EN POSICION DE TRABAJO
(FERMEE). (CERRADA).

-NE PAS SUPPRIMER CET ECRAN SOUS AUCUN -NO ELIMINAR ESTA PANTALLA BAJO NINGUN

PRETEXTE. CONCEPTO.




@B

GENERAL DESCRIPTION (Drawings B-C-D)

1. Speed selector 14. Revolving depth stop

2. Fine feed hand wheel 15. Revolving table locking mechanism
3. Clutch lever for automatic feed 16. Table raising mechanism

4. Vernier depth stop adjustment 17. Electrical panel

5. Depth stop locking screw 18.  Axial spindle locking screw

6. Manual control for gear box 19. Coolant flow adjustor and outlet

7. Rapid manual feed control 20. Spring tension adjustor

8. Eye bolt for lifting machine 21.  Main switch cover

9. Feed selector 22. Coolant pump

10. Main switch and current selection 23. Minimum oil level indicator

11. Depth gage and operating panel 24, Oil puma control sight gage

12. Tool ejector lever 25. Locking mechanism for turning table support

13. Spindle depth stop

INSPECTION

The machine ghould be carefully examined on arrival, to check that it is complete and in good order, so that
claims can be made, if necessary.

CLEANING
Remove all anti-ust compounds, Glean and lubricate all movable parts.

FOUNDATION {Drawing A)
Ay substantial floorng 48 sufficient. 1t is nol necassary to lay a foundation for the machinea,

In case the type of work invoived makes it necessary 1o lay a foundation, we have provided four holes in the base
which can be used to bolt the maching down. The bolts and levalers will not ba supplied by the manufacturer,

CHECKING AND ADAPTING THE VOLTAGE

Before connecting the machineg to supply line, verify machine voliage on manufacturer plate.

Look at the position of the cables for the transformer intake, One should be on 0 and the other on the terminal
of the vollage required, Change them, if necassary.

For instance, for 280 ¥V, one cable must be on 0 and the othar on 380 (back cables),

OIL FILLING (Drawing E)

1 = Qil filling plun 5 - il filter
2 - Maximum ol kenval 6 = Drain-plug for lower o tank
3 = Lubrication pump ¥ - Drain-plug for upper ol tank

4 - Qil pump flow sight window
Attention! Tha machine is supplied withowt ol for trensport reasons, Please, follow the following instructions for
filling the machine with oil:

Remove upper hexagonal plug (7). Fill ol by using a funnel, First (il upper reservolr (speed gearbosg and then,
by overflow, the oil will come down into the lower resarvair feed gearbox). Stop filling oil when ol level resches
the red mark on level window (3. Thiz red mark must be never excesded, as otherwize, tha ol will overllow out
the machine through, main spindle and push-button pansl.

If this occcurs, remove plug (&) and drain ol until oil level goss down 1o red mark on level window,

Change the oil periodically, checking the conditian of the filter 5.
We recommend that the oil be changed every 500 hours at first, the evary 2000 ks,

OIL DRAINING (Drawing E)

First drain speed gearbox. To do this, remove hexagonal plug &) and drain oil into a can by 'usng a funnal,
The drain lower resesvoir by removing hexagonal plug @ and following the same procedure as above.
After draining, fit the plugs.

LUBRICATION [Drawing F)

() Points to be lubricated weeskdy.

(Z Lubrication of spindle quill. Lubricate daily, Before ubricating it Is advisable to lower the gquill and clean it
with & olean cloth,

The luoricator collects in some recesses, which guaranies good lubrication in spite of the tight fit of
the spindle in its sleeve seating.



Oil Recommended

it is necessary to use oils whose viscosities of 160 at 100°F and which are suitable for slideways.
Shell Tonna 27 or equivalent
Mobil Vactra No 1

® Point to be lubricated daily. Lubricate with oil.

@ Spindle shaft rack for raising and lowering the table. Grease them monthly, by hand.

(® Lubrication of the main shaft bearings. Lubricate with lithium grease. These bearings are greased with spe-
cial grease that does not need to be replaced for a long time, However, we recommend the application of a .
little grease to this point once every six months. Never apply more than one or two pumps quirts of the grease-
gun.

Greane Recommended:

Mobil : Lux Grease No 3
Esso Beacon ED
Sheill Alvania Gease No 3
Caltex Regal - Starfak Premium No 3

® Column Lubrication. Clean the column once a week with a clean cloth and wet it with clean oil, wiping it up
and down a few times.

SPEED SELECTOR (Drawings B-C)

By means of levers () spindle speeds are selected. Left lever selects a colour. Depending on the colour selected,
right lever selects a spindle speed value. For moving these levers, slightly pull them and the rotate.

SPRING ADJUSTOR COVER (Drawings K-L)

Inside this cover there is a spiral spring, which causes the spindle to retract upwards. The power of retraction
depends on the tension of the spring. This can be adjusted by loosening the screws and turning the cover 4/2/56.

If it is turned towars + the retraction power increases and if it is turned the other way, towards —, it is reduced.

SENSITIVE FEED (Drawings B-C)

This consists in feeding manually from the spokes () and drilling. To achieve a high degree of sensitivity, both
the shaft and the support should be clean and lubricated.

- DRILLING DEPTH STOP (Drawings K-L)

This depth stop also serves as a vernier and can be positioned on the scale by means of a spindle. It is very use-
ful for light sensitive drilling since it can be used as a depth stop. This work should always be done using the
manual feed 2/2/36 - 2/2/36-1.

AUTOMATIC FEED (Drawings K-L)
A distinction should be made between the systems used in models A and B.

On A models, feed engaging is mechanically done, and is actuated by any of the two following procedures:
— Displacing wheel handles inward, or
— Releasing lever 4/2/17

In model B the clutch is electro-mechanical, push-buttons on end of each handle of the tum style engages or dis-
engages feed clutch.

The feed in the normal direction, i.e. downwards, is provnded with a stop, which |mpedes further downward mo-
vement and causes the tool to rectract.

In the opposite dlrectlon there is no clutch stop and it is only protected by the torque limiter.

FINE MANUAL FEED (Drawings B-C)
This is done by turning the hand wheel @ and putting the feed lever () in the neutral position.
The main use is for reaming jobs.

The way to get the maximum output from this feed is: Bring the tool as close to the part as possible, moving it
with the spokes of the sensitive feed (7) engage automatic control, follownng the instructions and adjust the depth
stop.

Once this has been done, work the handwheel .

TORQUE LIMITER (Drawing H)

The gearbox is fitted with a stopping device which works in the event of overload.
If the feed stops during drilling and the tool continues to revolve, it is a sign that it is overloaded. ' 9

8



When the load is reduced, the feed starts up again.

If for any reason, such as due to wear of the limiter discs or the need for a higher working load, it is required to
readjust it, we recommend the following action.

1. Examine the limiter assembly, shown on pages M-N.

2. Loosen the holding screws of the plate D and turn it a 1/4 turn, until the inspection hole () can be seen (model A),
loosen the control 3) and remove the plate () in model B.

3. From the inspection hole and guided by the limiter assembly shown on pages M-N tighten the nut 2/3/22 mod. A
and 5/3/22-1 mod. B.

This mechanism has been adjusted in our works, by measuring the maximum admissible axial load, with a tenso-
meter. Therefore, do not tighten the nut too much, so as to avoid the risk of breaking the mechanism.

AUTOMATIC TOOL EJECTOR (Drawing H)

The system is such that as long as you do not want to extract the tool, the lever @ acts as a stop (see pages
B-C) in such a way that the shaft does not go the whole way in extracting the tool.

The ideal position for the operativeé when extracting the tool, is that illustrated in the figure opposite, and it is
done by giving a sharp blow agains the upper wall, at the end of the travel of the shaft.

TABLE RAISING-LOWERING (Drawing T)

Release the 2 handles BTH-M16 before proceeding to raise or lower the table. After displacement of table, lock
these two handles.

Proceed in the same manner on fixed table machines, on which the displacement element is the head.

POSITIONING OF THE SUPPORT AND TABLE (Drawings S-T)

To line up the part with the tool, first it is necessary to attach it to the table, either by a clamp or in a fixture, then
the table and support are moved until the part is centered.

BASE (Drawings S-T)

From the base, it is possible to drill very large parts. To do this it is necessary to turn the support on the column,
swivelling it backwards. Inside the base is where the drilling oil tank is installed.

COOLING (Drawings S-T)
Coolant reservoir is housed in machine base.
Fill coolant by removing cover 4/4/22. Goolant reservoir must be periodically cleaned.

FAULT CAUSE REMEDY
Oil overflow through push-button | Excessive filling of reservoir. Drain oil until oil level reaches le-
panel and side cover. velwindow red mark.
No il in movement is seen through | Oil pump does not operate. Remove the pump and verify for a
upper level window. proper operation.

Coolant pump does not deliver oil. | The pump rotates in counterclock- | Reverse terminals R-S on connec-

wise direction. : tion box.
Triggering of thermal relay. Machine voltage has been changed | Replace fuses and thermal relay.
out the factory. Consult factory. -
Abnormal noise generated by gears. Fuseé loose.. ' Securely tighten fuses.
Electromagnetic clutch faulty. Fuse burn out. Replace fuse (blue wire).
Main motor does no’_r rotate.‘ Fuses burn out. Replace fusés.




PRECAUTIONS

— Use recommended oils.

— Follow lubrication periods specified in this manual.

— Clean the machine every week by using rags and gas-oil.

— If lifting of machine is required, suspend the machine from upper eye bolt using a cable or rope.

— Handle the machine with care. Avoid any sudden bump.

— If the machine is to be shutdown for a long period (e.g. summer holidays), lubricate all machined surfaces using
a suitable spray.

— Securely clamp workpiece before starting drilling or tapping operation.

— Do not use loose sleeves in your clothes in order to prevent to get caught on the tool.

— In case of fault, switch off main disconnect switch.

— Before proceeding to remove any component from the machine, carefully study component assembly on this
instruction manual.

11

10

.



o

ALLGEMEINE BESCHREIBUNG (Abb. B-C-D}

1. Schalthebel fiir Drehzahlen 14. Klemmung der Tischdrehung

2. Handrad fiir Handvorschub 15. Supportklemmung an der Séule

3. Ein-und Auskuppeln fiir automatischen Vorschub  16.  Kurbel zur Hé6henverstellung des Bohrtisches

4. Bohrtiefeneinstellung 17. Schaltschrank

5. Spindelklemmung 18. Schraube zur Axialklemmung der Pinole

6. Handsteuerung Getriebekasten 19. Féndermengen-und Durchlassregler des

7. Griffkreuz fiir Handvorschub Kiihimittels

8. Ringschraube fiir den Maschinentransport 20. Spannungsregler der Riickholfeder Vs

9. Wahlhebel fiir Vorschiibe 21. Schutzhaube

10. Hauptschalter fiir Stromzufuhr 22. Klihlmittelpumpe

11. Frontplatte mit Steuerungstaster und Tiefenskala 23. Olstandsanzeiger

12. Werkzeugauswerfer 24. Zulaufkontrolle der Olpumpe

13. Mechanischer Endanschlag 25. Klemmung fiir seitliche Tischschwenkung
ERSTE MASCHINENKONTROLLE

Safort nach Eingang dar Maschine sollte diese sorgfiitig geprift werden, wun eventualie Schilden festzustellen
wnd g0 notwendige Rellamationen vorzunahmen

REINIGUNG.

Dieas Rostschutzmiffel bzw, andere Schufzmittal, mit deman die der Oxydation am meistan ausgesaizten Tais var-
sehen wurden, sind sorgliltly zu entfamen. Anschifassend ist grindlich zu fatten

FUNDAMENT (Abb, A)

In1 dan medsten Fiven s kein spazielles Fundament notwendig. Ez gandgt, die Maschine auf dam Fusshodar mi
Keilen auszwichten. Falis aus Arbeitsgrindan ein Fundament notwendig sein solite, haben wir in der Fussplatte
vigr Lischer vorgesehen, damit dort diie antsprechenden Schrauhan aingasetzt werden kinnen, Weder Schrauben
noch Kaile wendan vom Herstaller gelisfod

FESTSTELLEN DER SPANNUNG UND UMSTELLEN

Bevor dieg Masching ans Nelz angeschipssen wird, dbarprife man oie auf der Maschine angagebane Spannurg
(Ciharpriifen der Lage der Stromkabed am Trafoeingang. Ein Kabe! muss an 0 angescivossen sain, das andere an
dler darm Aufstelungsont entsprechenden Spannung. Notfals auswechsaln

;ﬂlﬁ'ﬂﬂ@.‘ﬂﬁﬁm V. Spannung muss das eine Kabal bei 0, das andare bal 380 angeschiossen sein (schwarza Ka-

OLEINFULLEN (Abb. E)

1 - lalnfillstitzan & - Oifittar

2 - Htighster Oiatand & - Oelablasspfropfen des urteren Behditars
3 - Schmisrpumpe 7 - Oalablasspfropfen des obenen Behiilters
4 - Pumpenkontrolie

Achtung! Wagen des Transports verldsst die Maschine unsere Fabrik ohna O Zum Oieinfillien bitten wir, die fol-
gandan Arweaisungen 2y boacihen:

Ldsan des oheran Sachskantstopfens (1. Of mit Hilfe eines Trictlers ainfillan. Zuerst fiilit sich der obere Bahdiler
{Gebriphekaston), und anschliessend luft das (F durch Ubserisufan in den unferan Bohditer (Vorsch

Sobald das () an der roten Linie der (Nstandsanzelge (3) sichibar wird, isf genug eingafillt. Dis rote Linie solite
nicht (berschritten werdon, da das zuviel singefiilite Of nach aussen ablEuft, und zwar (ber die Hauptspindsl und
diie Druckiasterialal

Saofern es doch einmal geschahen sofite, schraube man den Stopfen (&) ab und leere das OF ab bis zur Mitte der
Olsfandsanzeige

Auswechsain des Vs in bestimmitan Abstinden, wobal der Zustand das Filtars 5 konfrolliert wardan muss,
Wir ampfehlan, den ersten Olwechsel nach 500 Batriabsstunden vorzunahmen, spater nach 2000 Betrishsstunden,

OLABLASSEN (Abb, E)

Zuarst leare man den Gefriebekasten. Dary lhse man den Sechekantsfapfen (7) und [asse das f:'-l'ﬂ'-'-lle'l'-l'EElﬂ"rEEl
Trichters in aime Bichse laufen,

Auf die gisiche Weise lesne man den unteren Behiifter durch Lisen des Sechekantstopfens (&L

Nicht vangassen, die Siopfan wiader zu schifessan!

12



CP

SCHMIERUNG (Abb. F)
@ Stellen fiir wéchentliche Schmierung. Mit Ol schmieren.

@ Schmieren der Pinole. Tédglich schmieren. Vor Schmierbeginn wird empfohlén, die Pinole herunterzufahren
und sie mit einem sauberen Lappen abzuwischen
Der Schmiernippel ist mit einigen Kammern verbunden, wodurch eine gute Schmierung gewéhrleistet wird.

Empfohlene Ole:

Es ist notwendig, Ole zu verwenden, deren Zéhfllssigkeit zwischen 1,5 und 3% bei 50°C liegt und die iber Ei-
genschaften der Ole fir Gleitfiihrungen verfiigen. Einige davon sind:

Fuchs Renolin B-5
C.S. V-1
Shell Tonna 27

@ Stellen fiir tigliche Schmierung. Schmieren mit Ol

@ Zahnstange der Pinole und Zahnstange zum Auf- und Abfahren des Tisches. Monatlich einmal Fett auf
der Zahnstange verteilen

® Schmierung der Hauptspindel-Wilzlager. Mit Lithiumfett schmieren. Diese Wélzlager sind mit Spezialfett
geschmiert, so dass sie (iber ldngere Zeitrdume nicht geschmiert zu werden brauchen. Trotzdem empfehlen
wir, alle sechs Monate etwas Fett in die Schmierstelle zu geben, aber nicht mehr als einen oder zwei Kolben-
stisse

Empfohlenes Fett:
Mobil Lux Grease Nr 3
Esso Beacon EP
Fuchs Feet Fk-140
Shell Alvania Gease Nr 3
Caltex Regal - Starfak Premium Nr 3

@ Schmierung der Saule. Einmal wéchentlich die Sdule mit einem, sauberen Lappen re/mgen und mit frischem
Ol befeuchten. Der Support sollte einige Male auf— und abbewegt werden

DREHZAHLWAHLHEBEL (Abb. B-C)

Mit den zwei Hebeln (i) wéhlt man die Spindeldrehzahlen. Der linke Hebel wird auf eine Farbe gestellt. Je nach
gewdhlter Farbe bestimmt der rechte Hebel die U/min der Spindel

- Um diese Hebel bewegen zu kdnnen, ziehe man leicht an ihnen und drehe sie anschliessend

ABDECKUNG DER RUCKHOLFEDER (Abb. K-L)

Unter dieser Abdeckung befindet sich eine Spiralfeder, die die Pinole nach oben einholt. Abhédngig voh der Fe-
derspannung ist die Rickholkraft. Um die Rickholkraft zu verdndern, I6st man die Schrauben und dreht den
Deckel 4/2/56

Mit Drehen in Richtung (+) erhéht man die Spannung, in Richtung auf (=) vermindert man sie

HANDVORSCHUB UBER GRIFFKREUZ (Abb. B-C)

Hier handelt es sich um den margbellen Vorschub tiber das Griffkreuz ()
Fiir grosse Empfindlichkeit beim Bohren miissen sowohl Pinole als auch Support absolut sauber und fettfrei sein

' BOMRTIEFENANSCHLAG (Abb K-L)

Dieser Bohn‘iefenénschlag dient auch als Nonius und kann mittels einer Spindei in der Tiefenposition eingestellt
werden. Er ist fir Freischneidarbeiten sehr niitzlich. Diese Arbeit muss immer mit Handvorschub ausgefiihrt wer-
den 2/2/36 - 2/2/36-1

AUTOMATISCHER VORSCHUB (Abb. K-L)

Hier muss zwischen zwei verschiedenen automatischen Vorschiiben unterschieden werden, die den Modellen A
bzw. B angespasst wurden.

Bei den Modellen A geschieht das Einkuppeln des Vorschubs auf mechanischem Wege (liber zwei verschiedene
Moéglichkeiten:

— Die Hebel des Griffkreuzes nach innen driicken oder

— Den Hebel 4/2/17 einrasten

Bei den B-Modellen geschieht das Kuppeln elektro-magnetisch, d.h. es kann durch Fernschalten erfolgen. Bgg
unseren Maschinen wurden Taster fiir den Handvorschub in jedem Handgriff des Griffkreuzes eingebaut

12



@

Der Vorschub in der Normalrichtung, d.h. von oben nach unten, verfiigt iiber einen Endanschlag, dieser unter-
bricht den Vorschub und I6st den Riicklauf des Werkzeugs aus

In umgekehrter Richtung verfligt er (iber keinen Anschlag zum Auskuppein. Der Riicklauf wird hier durch einen
Drehmomentbegrenzer geschlitzt

HANDVORSC_HUB UBER HANDRAD (Abb. B-C)
Er erfolgt (iber das Handrad (2), nachdem der Vorschub-Wahihebel (%) in Nullstellung gebracht wurde
Er findet seine hauptsédchliche Verwendung beim Freischneiden und Aufreiben

Um Héchstleistungen zu erzielen, geht man folgendermassen vor: Uber das Griffkreuz (%) wird der Bohrer so
nahe wie irgend mdglich an das Werkstiick herangebracht, anschiiessend kuppelt man automatisch It. entspre-
chenden Anweisungen und stellt den Bohrtiefenanschlag ein

Nach diesen Vorarbeiten betétigt man das Handrad (2

DREHMOMENTBEGRENZER (Abb. H)

Das Vorschubgetriebe ist mit einer Stoppvorrichtung gegen Uberlastung ausgeriistet

Wenn der Vorschub wéhrend der Arbeit anhélt, das Werkzeug aber weiterlduft, so ist das ein Zeichen fiir Uber-

lastung

Sobald die L'Jberlastung abgestellt ist, beginnt der Vorschub wieder zu arbeiten

Aus verschiedenen Griinden - es kann Abniitzung der Begrenzerscheiben, Notwendigkeit héherer Belastung und

anderes sein - wird eine Neueinstellung des Drehmomentbegrenzers notwendig werden. Dazu geht man folgen-

dermassen vor:

1. Siehe Montage des Drehmomentbegrenzers auf den Seiten M-N

2. Ldsen der Schrauben der Befestigungsplatte (D d.h. eine Vierteldrehung, bis das Fenster (2) zu sehen ist (Mo-
dell A). Bei Modell B nimmt man den Steuerknopf (3) ab und anschliessend Platte (D)

' 3. Vom Fenster @ aus, anhand der Angaben auf der Zeichnung auf den Seiten M-N zieht man die Mutter 2/3/22

Mod. A, an 5/3/22-1 Mod. B

Die Einstellung des Drehmomentbegrenzers wurde bereits im Werk vorgenommen, wobei mit einem Dynamome-
ter die hdchste Axialbelastung der Maschine gemessen wurde. Daher empfiehlt es sich, die Mutter nicht zu sehr
anzuziehen, um eventuelle Briiche zu vermeiden

AUTOMATISCHER WERKZEUGAUSWERFER (Abb. H)

Die Arbeitsweise dieses Systems besteht darin, dass der Hebel @ als Anschlag wirkt, solange man das Werk-
Zeug nicht herausnehmen will (siehe Setien B-C). Auf diese Weise muss die Pinole nicht den gesamten Weg zu-
riicklegen, um das Werkzeug auszuwerfen

Die giinstigste Position des Bedienungsmannes zur Werkzeugentnahme ist der Abbildung rechts zu entnehmen.
Am Ende des Pinolenhubes ldsst man das Werkzeug mit Hilfe des Griffkreuzes oben etwas kréftig anstossen, da-

mit es sich loslost

AUFWARTS- UND ABWARTSFAHREN DES TISCHES (Abb. T)

Bej jedem Aufwérts— oder Abwdrtsfahren des Tisches ist es notwendig, die zwei Hebel BTH-M16 zu entriegelin.
Sobald der Tisch an der gewlinschten Stelle angelangt ist, sind die Hebel wieder zu blockieren

Die gleiche Anweisung gilt fiir Maschinen mit feststehendem Tisch, lediglich dass das zu verschiebende Teil dort

der Bohrkopf ist :

POSITIONIERUNG VON SUPPORT UND TISCH (Abb. S-T)

Zur Zentrierung des Werkstiicks im Verhéltnis zum Werkzeug muss zuerst das Werkstiick auf dem Tisch ges-

pannt werden, entwéder mit einem Schraubstock oder speziell gefertigten Spannwerkzeugen. Anschliessend
werden Support und Tisch so lange bewegt, bis man eine korrekte Zentrierung erreicht hat

FUSS PLATTE (Abb. S-T)

Werkstlicke grosser Ausmasse kdnnen von der Fussplatte aus bearbeitet werden. Dazu miissen Support und
Tisch um die Sdule nach hinten gedreht werden. Der Innenraum der Fussplatte wird als Kdhimittelbehélter

genutzt

KUHLUNG (Abb. S-T)

Der Kihimittelbehéliter ist im Maschinenfuss untergebracht

Zum Einfiillen des Kuhimittels 16se man den Stopfen 4/4/22

In gewissen Zeitabstédnden sollte dieser Behiélter gereinigt werden

14



CP

STORUNG

URSACHE

BEHEBUNG

O/ lduft von der Drucktastertafel
und den seitlichen Deckel

Der Behélter wurde zu stark gefillt

Ablassen des Ols bis zur Mitte des
Schauglases

Im oberen Schauglas sieht man das
Ol nicht in Bewegung

Die Olpumpe arbeitet nicht

Aufschrauben der Pumpe und
Uberprtifen ihres Laufs

Die Kiihimittelpumpe pumpt nicht

Die Drehbewegung geht nacht links

Stromzufuhrklemmen R-S unterei-
nander umwechseln

Das thermische Rélais springt raus

Ausserhalb der Herstellerfirma wur-
de ein Spannungswechsel vorge-
nommen

Sicherungen und thermisches Re-
lais auswechseln. Bei der Fabrik
riickfragen

Ungewéhnliches Gerdusch in den
Zahnradern

Sicherungen sind unkorrekt einge-
passt

Sicherungen fest eindriicken

Die elektromagnetische Kupplung
funktioniert nicht

Sicherung durchgebrannt

Sicherung auswechseln (blaues
Kabel)

Hauptmotor lduft nicht

Sicherungen durchgebrannt

Sicherungen auswechsein

VORSICHTSMASSREGELN

Vorgeschriebene Schmiermittel verwenden

Die in dieser Anleitung aufgefiihrten Schmierabstinde einhalten
Die Maschine wdchentlich mit Lappen und Dieselbl sdubern
Sofern die Maschine bewegt werden muss, bediene man sich der oberen Krandse sowie eines Kabels oder Seils
Die Maschine vorsichtig behandeln. Starke Stdsse vermeiden
Vor den Betriebsferien die bearbeiteten Teile der Maschine mit einem geeigneten Spray versehen

Darauf achten, dass die Werkstiicke vor Beginn des Bohrens oder Gewindeschneidens gut festgespannt sind
Keine Arbeitskleidung mit weiten Armeln tragen, um das Verhaken der Kleidung mit dem Werkzeug zu vermeiden
Im Falle einer Betriebsstérung immer den Hauptschalter abschalten ‘
Bevor irgendein Teil der Maschine abmontiert wird, sehe man sich die Montageanweisungen dieses Teils in die-

ser Betriebsanleitung aufmerksam an

14

15



—— e

D

DESCRIPTION GENERALE DE LA MACHINE {Figures B-C-D)

1. Sélecteur de vitesses 14. Blocage rotation table

2. Avance manuelle lente 15. Blocage du support sur la colonne

3. Embrayage-débrayage de I'avance automatique  16. Commande déplacement support sur la colonne
4. Commande vernier butée profondeur 17.  Automatisation électrique

5. Blocage broche vernier 18. Vis de blocage axial broche fourreau

6. Commande rotation manuelle boite de vitesses 19. Régulateur débit at sortie liquide d‘arrosage
7. Croix de I'avance manuelle rapide 20. Commande de régulation tension ressort

8. Anneau pour déplacement de la machine 21. Couvercle de protection

9. Selecteur de avances 22. Moto-pompe de refroidissement

10. Interrupteur général et arrivée de courant 23. Indicateur niveau minimum d‘huile

11.  Plaque millimétrée et porte-commandes 24. Contréle de flux de la pompe d‘huile

12. Butée ejecteur outil 25. Blocage du rotation du support de la table

13. Vernier et fin de course mécanique

EXAMEN PREALABLE

La maching dolt &tre examinée soigneusement & son arrivés pour vérifier qu'ella est intacte et en bon &al, cela
afin d'affectuar les réclamations opporfunas,

NETTOYAGE
L'antiowydant ou tout avtre protacteur avec lequsl les parties les plus exposéas a Moxydation ont été protégées,
doivant &tre éliminés par un bon nettoyage puis il faut gralsser ces pleces,

FONDATION (Figure A}

Drang la plupart de cas, il n'est pas nécessaire de privoir des fondations pour la machine. Il sufit de la posar sy
2 =0l et de la nivelar avec des calas.

5i, pour des ralsons de travail, il faut ancrer ia machineg, quatre orifices sont prévus 4 ke base pour la fier avec
des boulons, Les boulons af les calas ne seront pas fournis par ke fabricant.

VERIFICATION ET ADAPTATION DE TENSION

Avant la connexion au mseau dactrique, verifisr le vollage indiqué sur la machine.

Vérifier la position des cébles d'entrde au transformataur. L'un doit &tre au 0 et "autre & la bome de k& tension
adéquate. Changer la tengion & ¢'est nécessaine.

Far example, pour 380 V, un cibie doit étre au 0 e I'aulre & 380 (cibles noirs).

INTRODUCTION D'HUILE (Figure E}

1 - Bouchon remplissage huile 5 Fiftre & huila
2 - Niveau maximum d'huils & - Bouchon vidange d'huike du résarvoir inféreur
3 = Pompe de grassage T = Bouchon vidange d’huile du rdsereoir Supérieur

4 - Contriila pompsa

Attention! Par incorvenients dls au tramsport, B2 meching sort de 'usine sans huils. Mous vous prions de suiyre
les Instructions sulvanies pour ke remplissaga.

Dévisser la bouchon hexaganal supérieur (370, A l'aide d"un entongir introduire Fhuile. On remplira. pramigrement
I résenvolr supériewr (botte de vitesses) et par débordement I"huile descendra dans ke réservoir mfériaur (bolte
d'avances). Cesser da remplir dés que lo niveay de Mhuile e situe sur la lgne rouge gui comaspond auw nivesy
(Z1. Me jarnais dapassar la ligne rouge; sinon Phuile déborderaitvers INextériewr par 'axe principal et la plaque da
boutons poussoirs.

Si cela armvait, dévisser le bouchon (& et vidanger I"huife jusgqu'au cenire du niveaw.

Changer périodiquament "huile et vérifier I'état du filtre 5.

Mows recommandons de changer d'hulle touwles les 500 heurss au début, puls toutes les 2000 heures,

VIDANGE D'HUILE (Figure E)

Vidaer an pramier eu la boite de vitesses, Pour cela dévisser la bouchon hexagonal 73 et varser Ihuile dans un
récipiant a I"aide d'um antonoir.

Procdder da la méme maniare pour vider ke régervoir inférisur, en dévissant le bouchon hexaganal (&),

Me pas oublier de replacer lee bowohons.,

16



>

GRAISSAGE (Figure F)
@ Points de graissage hebdomadaire. Graisser avec de I'huile.

(@ Graissage arbre-fourreau. Graisser chaque jour. Avant de graisser nous recommandons de faire descendre
le fourreau et de le nettoyer avec un chiffon propre.
Le graisseur a été mis en communication avec des chambres qui, malgré I’ ajustage logement-fourreau, ga-
rantissent un bon graissage.

Huile recommandée

Il faut utiliser des huiles d’une viscosité comprise entre 1,5 et 3°E a 50°C et qui aient les propiétés des huiles pour
coulisseaux. Voici quelques huiles et leurs fabricants:

Fuchs Renolin B-5
C.S. V-1
Shell Tonna 27

® Point de graissage quotidien. Graisser avec de I'huile.

@ Crémaillere de ’arbre-fourreau et crémaillere montée-descente de la table. Etendre de la graisse sur ces
parties et a la main.

@ Graissage roulements arbre principal. Lubrifier avec de la graisse de lithium. Ces roulements sont lubrifiés
avec une graisse spéciale qu’il n’est pas nécessaire de remettre avant longtemps, cependant, nous recom-
mandons d’introduire, tous les six mois, un peu de graisse a cet endroit. Ne jamals appliquer plus d’un ou
deux coups de graisseur.

Graisse recommandée )
Mobil Lux Grease n° 3

Esso Beacon EP
Fuchs Feet Fk-140
Shell Alvania Grease n° 3
Caltex Regal - Statfak Premium n° 3

(& Graissage colonne. Chaque semaine nettoyer la colonne avec un chiffon propre et I'enduire d’huile propre.
Faire faire quelques mouvements verticaux au support.

SELECTEUR DE VITESSES (Figures B-C)

Au moyen des deux leviers (D) sélectionnér les vitesses de la broche. Le levier de gauche sélectionne une cou-
leur. En fonction de la couleur sélectionée le levier de droite choisit les tours/minute de la broche. Pour les bou-
ger, les tirer légérement et tourner.

COUVERCLE RESSORT TENDEUR (Figures K-L)

A lintérieur de ce couvercle se trouve un ressort en spirale qui fait que la broche gagne en hauteur. Ce gain de
hauteur dépend de sa tension. Celle-ci varie en enlevant les vis et en faisant tourner le couvercle 4/2/56.

En tournant dans le sens +, on augmente Ia force de rappel, et en tournant dans le sens —, on la diminue.

AVANCE SENSITIVE (Figures B-C)
Il s’agit d’avancer manuellement la croix @) et de percer.
Pour obtenir une bonne sensibilité, il faut que le fourreau et le support soient propres et graissés.

BUTEE DE PROFONDEUR DE PERGAGE (Figures K-L)

Cette butée de profondeur sert aussi de vernier et elle peut étre placée, a I'aide d’une broche, sur la régle milii-
métrée. Elle est trés utile pour des travaux de lamage car, on peut s’en servir a la maniére d’une butée de profon-
deur. Il faut toujours faire ce travail avec 'avance manuelle 2/2/36 - 2/2/36-1.

AVANCE AUTOMATIQUE (Figures K-L)
Il y a, dans I’avance automatique, deux systémes differents qui ont été adaptés aux modéles A et B.

Dans les modéles a, I'embrayage de I’'avance est mécanique, et s’actionne de deux fagons différentes:

— Déplagant vers l'intérieur les leviers des ailes, ou en encastrant le levier 4/2/17.

Sur les modéles B, il s’agit d’'un embrayage électrique, ce pourquoi il peut étre commandé a distance. Dans 8
cas, on a placé des boutons-poussoirs sur chaque poignée de I'avance sensitive.

16



N

F

L’avance en sens normal, c'est & dire, de haut en bas, posséde une fin de course qui, une fois atteinte, inte-
rrompt 'avance et fait reculer Poutil.

Dans le sens contraire elle ne dispose d'aucune butée de débrayage, elle est simplement protégée par le limiteu
de couple.

AVANCE MANUELLE LENTE (Figures B-C)

Elle s’effectue en actionnant le volant @ et en plagant le levier de changement des avances (9 au point mort.
Elle surtout utile pour des travaux de lamage et d'alésage.

La maniére de travailler pour obtenir la maximum de rendement de cette avance, est la suivante: Approcher I'outil
au maximum des coix de I'avance sensitive (7) a la piéce a travailler, embrayer automatiquement en suivant les
instructions et régler la butée de profondeur.

Aprés avoir fait cela, actionner le volant .

LIMITEUR DE COUPLE (Figure H)

La boite d’avances est équipée d’un dispositif d’arrét en cas de surcharge.

Si I'avance s’arréte pendant le travail et I'outil continue & tourner, cela signifie qu’elle est surchargée.
La surcharge disparue, 'avance se remettra en marche.

Si pour diverses raisons, usure des disques du limiteur, besoin de lui donner plus de charge, et... il faut faire un
nouveau réglage nous recommandons d'effectuer les operatlons suivantes:

1. Etudier, pages M-N, le montage du fimiteur.

2. Enlever les vis de fixation de la plaque (@) et la faire tourner d’1/4 de tour jusqu’a ce que la petite fenétre (2
(modeéle A) soit visible, enlever la commande @) et démonter la plaque (D du modgle B.

3. De la petite fenétre @) et en se guidant par I'ensemble de montage du limiteur de la p. M-N, serre I’écrou
2/3/22 Mod. A 5/3/22-1 Mod. B.

Le réglage de ce mécanisme a été fait en usine, en mesurant avec un dynamometre la charge axiale maximale
que peut supporter la machine. Aussi, il ne faut pas trop serrer I'écrou pour éviter des risques de rupture des mé-
canismes.

EJECTEUR AUTOMATIQUE DE L’OUTIL (Figure H)

Le fonctionnement de-ce systéme est le suivant: tant qu’on ne veut pas extraire I'outil, le levier @ sert de butée
(voir pages B-C) en faisant que le fourreau ne fasse pas tout le parcours losqu’on extrait I'outil.

La position idéale de I'opérateur pour enlever I'outil est celle qui se trouve sur la figure ci-contre, en donnant, &
la fin du parcours du fourreau, un coup sec contre la paroi supérieure.

MONTEE ET DESCENTE DE LA TABLE (Figure T)

Dans chaque opération de montée ou descente de ia table, il est nécessaire de débloquer Ies deux poginées
BTM-M16. Une fois que le déplacement est réalisé, bloquer les poginées.

Effectuer la méme opération pour les machines de table fixe, sur lesquelles I'élément qui se déplace est la poupée.

POSITIONNEMENT DU SUPPORT ET DE LA TABLE (Figures S-T)

Pour centrer la piéce par rapport & I'outil, il faut d’abord la fixer sur la table, soit avec une méchoire, soit avec
un outil, puis on jous avec la table et le support jusqu’a ce qu’on obtiene un centrage correct.

SOCLE (Figures S-T)

A partir du socle il est possible d’effectuer des travaux de pergage pour des piéces de grande envergure. Pour
cela il faut tourner le support sur la colonne en la tournant vers I'arriére. Sa partie intérieure est employée comme
réservoir de lubrifiant de coupe.

REFRIGERATION (Figures S-T)

Le réservoir de réfrigerant est situé dans la base de la machine.
Le remplissage s’effectue en dévissant le couvercle 4/4/22.
Il.est conseillé de nettoyer réguliérement ce réservoir.

18



CF>

PANNE

CAUSE

SOLUTION

L’huile déborder sur le tableau de
boutons poussoirs et le couvercle
lateral.

Le réservoir a été trop rempli.

Vidanger I'huile jusqu’au mileu du
niveau.

On voit ’huile en mouvement dans
le hublot supérieur.

La pompe d’huile ne fonctionne
pas. .

Démonter la pompe et vérifier son
fonctionnement.

La pompe de fluide de coupe de
fonctionne pas.

Elie tourne vers la gauche.

Inverser les bornes R-S d’entrée de
courant.

Le relais thermique se debranche.

Un changement de voltage a été
effectué hors de 'usine.

Changer les fusibles et le relais ther-
mique. Consulter I'usine.

Bruits anormaux des engrenages.

Fusibles mal serrés.

Serrer fortement les fusibles.

Panne de I'embrayage élctro-mag-
nétique.

Fusible fondu.

Changer le fusible (Cable bleu).

Le moteur principal ne tourne pas.

Fusibles fondus.

Changer les fusibles.

PRECAUTIONS D’EMPLOIS
— Utiliser les lubrifiants indiqués.

— Respecter la périodicité de graissage indiquée dans ce manuel.
— Chaque semaine nettoyer la machine avec des chiffons et gasoil.
— Si on souhaite déplacer la machine, le faire depuis le piton supérieur a I’aide d’un cable.

Traiter soigneusement la machine, sans coups brusques.
Au début des vacances, graisser avec un spray adapté les parties usinées de la machine.

Fixer toujours trés correctement la piéce, avant de commencer I'opération de pergage ou de filetage.
Ne pas utiliser de vétements a manches larges et vagues, afin d’éviter d’étre accrocher par I'outil.

— Dans le cas de pannes, toujours déconnecter I'interrupteur principal.

— Avant de procéder au démontage de n’importe quel élément de la machine, observer attentivement le monta-
ge des pieces dans ce manuel d’instructions.

18

19




P

CED

DESCRIPCION GENERAL DE LA MAQUINA (Dibujos B-C-D)

1. Selector de velocidades 14. Blocaje giro mesa

2. Avance manual lento 15. Blocaje soporte en la columna

3. Embrague desembrague avance automatico 16. Mando de desplazamiento del soporte en la

4. Mando nonio tope de profundidad columna

5. Blocaje husillo nonio 17. Automatizacion eléctrica

6. Mando giro manual caja de velocidades 18. Tornillo blocaje axial eje cafia

7. Aspas de avance manual rapido 19. Regulador caudal y salida refrigerante

8. Argolla para traslado de maquina 20. Mando regulador tension muelle

9. Selector de avances 21. Tapa protectora

10.  Interruptor general y entrada corriente 22.  Moto-bomba de refrigeracion

11.  Placa milimetrada y porta-mandos 23.  Indicador nivel minimo de aceite

12. Tope expulsor herramienta 24. Control de flujo de la bomba de aceite

13. Nonio y fin de carrera mecanico 25. Blocaje giro soporte mesa
EXAMEN PREVIO

Lamﬂqu#mﬂmmmﬂmﬂmmﬁamamﬂngm,wmwthMﬂsmm,am
de afectuar \as eolamaciones oporungs.

LIMPIEZA

El andipxidante o cledguier ofro prodecior con que hian sido protegidas las partas mds axpuesias g oxid@acion, de-
ban ger aliminadas con sumg iMplezs v engrassdas,

CIMENTACGION (Dibwujo A)

Mo g5 necesano an la mayora de los casos cimentar [8 maquing. Basia defaria en el suslo v nivelara con cufias,
Sf por necesidades oo trabajo se hace mecesario cimentar la madguina, emos previsto an la base cuatro onficios
para fijar por aflas con fomioz. Los tomilloz v cufias no serdn suministradas por &f fabricanta,

COMPROBACION Y ADAPTACION DE TENSION

Arfas de conectar & la red, venficar gus voligie indica g msquinae

Mirar la posicidn oe los cabis de enfrade &l fransformadar. Uino tene gue astar eén O v &f ofro, @n la borma de
la tension a instalar, Cambiar si as necezaria.

Por gfempla, pava 380 V. un pabie Neng gue estar en 0 y & olro en 380 (cables negros).

INTRODUCCION DE ACEITE (Dibujo E)

1 - Tapan Nenado aceite & - Fillro ofe acele
2 = Nived mixirmo de acerle & - Tapdn vaciado aceita deposito infarior
3 - Bomba de engrass £ - Tapdn vaciago acalte depdsito supenor

4 - Corrtnod Dormiba

Atencidn! Por inconvenientes del transparte, la mdquina sale de fdbrica sin acelte. Rogamos sigan las siguientes
instrucciones para & lenado.

Soltar ol lapdan exagonal superiar (1. Can i ayuda de un emnbudo infroducie 8l aceita. Primeramanda se Nenard of
depdsito supanior {oaja de velocidades) v por rebosamisnto el aceite descenderd al depdsito infarior (caja de
avancas). Defener &l lenado cuando & acefle se sitte e i iinea rofa que inconpora &l nived (T1. Nunca sobrepasar
la linea roja; de ser asi, & aceite rabosaria al exterior por &l ele principal y la placa de pulsadores.

S esto ocurrlara, soltar &l tapdn (&) v vaciar &f aceile hasta & centro dal nival,

Cambiar paridgicaments & aceffe comprobandp & astado de! filitro 5.

Recomendamos camblar d@ acelle cada 500 horas al principio, luego hacerlo cada 2.000 hovas.

VACTADO DE ACEITE [Dibufo E)

Vaciar primaro 8 caja de velocidades. Para ellp soltar &l tapdn exagoral (7) y vertar ef aceite a una lata con la
ayuda de wn embudo,

D la misma manera, vaciar el depdsito inferior, soltando & tapdn exagonal (&),

Mo plvidarse de volver a colocar s lapanes,

20



CED

ENGRASE (Dibujo F)
(D Puntos de engrase semanal. Engrasar con aceite.

@ Engrase eje cafa. Engrasar diariamente. Antes de engrasar es recomendable hacer descender la cafia y lim-
piarla con un pafio limpio.
El engrasador ha sido comunicado con unas cdmaras las cuales a.pesar del ajuste alojamiento-cafia garan-
tizan un buen engrase.

Aceite recomendado:

Es necesario usar aceites cuya viscosidad esté comprendida entre 1,5 a 3°E a 50°C y tengan propiedades de
aceite para guias. Algunos de ellos con sus fabricantes son:

Fuchs Renolin B-5
C.S. V-1
Shell Tonna 27

®@ Punto de engrase diario. Engrasar con aceite.

@ Cremallera del eje cafia y cremallera subida-bajada de la mesa. Con la mano extender grasa sobre ellos
mensualmente.

(® Engrase rodamientos eje principal. Lubricar con grasa de litio. Estos rodamientos estan engrasados con
grasa especial que no necesita reponer en un largo periodo de tierpo, no obstante, recomendamos cada seis
meses, introducir un poco de grasa en dicho punto. Nunca introduzcan mas de una o dos amboladas.

Grasa recomendada:

Mobil Lux Grease n° 3
Esso Beacon EP
Fuchs Feet Fk-140
Shell Alvania Gease n° 3
Caltex Regal - Starfak Premium n° 3

(©® Engrase columna. Semanalmente con pafio limpio, limpiar la columna y mojarlo con aceite limpio. Efectuar
unos movimientos al soporte en direccién vertical.

SELECTOR DE VELOCIDADES (Dibujos B-C)

Mediante las dos palancas (1) se seleccionan, las velocidades del husillo. La palanca de la izquierda selecciona
un color, segun el color seleccionado, la palanca de la derecha escoge las r.p.m. del husillo.

Para moverlas, tirar levemente de ellas y girar.

TAPA TENSOR MUELLE (Dibujos K-L)

Dentro de esta tapa, va montado un muelle de espiral, que hace que el husillo recupere hacia arriba. De su ten-
sion depende su poder de recuperacion. Esta varia soltando los tornillos y haciendo girar a la tapa 4/2/56.

Girando hacia + aumentamos la fuerza de recuperacion, en sentido contrario — disminuimos.

AVANCE SENSITIVO (Dibujos B-C)
Consiste en avanzar manualmente desde las aspas @) y taladrar.
Para que haya una gran sensibilidad es necesario que tanto la cafia como el soporte estén limpios y engrasados.

TOPE DE PROFUNDIDAD DE TALADRADO (Dibujos K-L)

Este tope de profundidad sirve también como nonio y puede ser situado por mediacion de un husillo sobre la
regla milimetrada. Es muy util para trabajos de lamado, porque con ella se puede trabajar como tope de profun-
didad. Este trabajo hay que hacerlo siempre con avance manual 2/2/36 - 2/2/36-1.

AVANCE AUTOMATICO (Dibujos K-L)

Hay que distinguir en él dos sistemas distintos que han sido adaptados a los modelos A y B.

En los modelos A, el embragado del avances es mecanico, y se acciona de dos maneras distintas:

— desplazando hacia el interior las palancas de las aspas, o

— enclavando la palanca 4/2/17.

En los modelos B es con embrague eléctrico por lo cuez/ puede ser mandado a distancia. En nuestro caso se ffﬁ’
colocado pulsadores en cada manilla del avance sensitivo.

20



[

(E

El avance en sentido normal, es decir, de arriba a abajo dispone de un fin de carrera que al Ilegar a ella interrurr
pe el avance haciendo retroceder la herramienta.

En sentido contrario no dispone de ningtin tope de desembrague sélo es protegldo por el limitador de par.

AVANCE MANUAL LENTO (Dibujos B-C) '

Se efectta accionando sobre el volante (@colocando la palanca de cambio de avances (%) en punto muerto.
Su principal utilidad es para trabajos de lamado y escariado. .

La forma de trabajo para sacar el maximo rendimiento a este avance es:

Acercar la herramienta desde las aspas de avance sensitivo (2) lo méaximo a la pieza de trabajo, embragar en au
tomético, siguiendo las instrucciones y regular el tope de profundidad.

Una vez efectuado esto manipular sobre el volante ).

LIMITADOR DE PAR (Dibujo H)

La caja de avances €sta equipada con un dispositivo de parada en caso de sobrecarga.

Si el avance se para durante el trabajo. y sigue girando la herramienta, es sefial de que esta sobrecargada.
Desapareciendo la carga, volvera a iniciar el avance. '

Por diversas causas, desgaste de los discos del limitador; necesidad de darle mds carga, efc... se necesita une
nueva regulacion, para ello recomendamos efectuar lo siguiente:

1. Estudiar en las paginas M-N el montaje del limitador.

2. Soltar los tornillos de amarre de la placa (1) y hacerlo girar 1/4 de vuelta, hasta que quede a la vista la venta-
na (2 (modelo A) soltar el mando (® y desmontar la placa (D) en el modelo B.

3. Desde Ia ventana (2) y guidndose de conjunto de montaje del limitador expuesto en las pags. M-N apretar Iz
tuerca 2/3/22 Mod. A §/3/22-1 Mod. B.

La regulacion de este mecanismo, se ha efectuado en fabrica, midiendo con un dinamdmetro la méxima carga
axial a soportar la maquina. Por lo tanto, no apretar demasiado la tuerca para evitar riesgos de rotura de meca-

nismos.

EXPULSOR AUTOMATICO DE HERRAMIENTA (Dibujo H)

El funcionamiento del sistema consiste, en que mientras no se quiera extraer la herramienta, la palanca @ sirve
de tope (ver pags. B-C), haciendo gque la cafia no haga todo el recorrido extrayendo la herramienta.

La posicién ideal del operario para extraer la herramienta es la que se ilustra en la figura adjunta dando al finai
del recorrido de la cafia un golpe seco conira la pared superior.

SUBIDA-BAJADA MESA (Dibujo T)
En cada operacion de subida o bajada de la mesa, es necesario desbloquear las 2 mamllas BTH-M16. Una vez
ejecutado el desplazamiento, bloquear dichas manillas.

Ejecutar la misma operacion en las maquinas de mesa fija, donde el elemento que se desplaza es el cabezal.

POSICIONADO DE SOPORTE Y MESA (Dibujos S-T)

Para el centraje de la pieza a la herramienta primero hay que fijarla sobre la mesa, bien en mordaza o en utillaje,
después se manipula sobre la mesa y soporte hasta conseguir un correcto centraje.

BASE (Dibujos S-T)

Desde Ia base es posible efectuar trabajos de taladrado para piezas de mucha embergadura. Para ello hay que
girar el soporte sobre la columna, girdndola hacia atras. Su parte interior es aprovechada para depdésito de tala-

drina.

REFRIGERACION (Dibujos S-T)

El depdsito de refrigerante se encuentra alojado en la misma base de la maquina.
El llenado se efectta soltando la tapa 4/4/22,

Periédicamente conviene limpiar este depdsito.

22



CED

FALLO

CAUSA

REMEDIO

Rebosa aceite desde la placa de
pulsadores y de la tapa lateral.

Se ha llenado demasiado el depo-
sito.

Vaciar el aceite hasta el centro del
nivel.

En Ia mirilla superior no se ve aceite
en movimiento. .

La bomba de aceite no bombea.

Soltar la bomba y comprobar fun-
cionamiento.

La bomba de taladrina no bom-
bea.

Esta girando a izquierdas.

Invertir las bornas R-S de entrada
de corriente.

El relé térmico se dispara.

Se ha hecho un cambio de voltaje
fuera de fabrica.

Sustituir fusibles y relé térmico.
Consultar a fabrica.

Ruido anormal de engranes.

Fusibles estan mal apretados.

Apretar fuertemente los fusibles.

Falla el embrague electromagné-
tico.

Fusible fundido.

Sustituir fusible (cable azul).

No gira el motor principal.

Fusibles fundidos.

Sustituir fusibles.

PRECAUCIONES
— Utilizar lubricantes prescritos.

— Cumplir los periodos de engrase marcados en este manual.
— Semanalmente limpiar con trapos y gas-oil la maquina.

— Si se desea mover la maquina, hacerlo desde el cancamo superior con la ayuda de un cable o una soga.
— Tratar la mdquina con cuidado, sin golpes bruscos.
— Al comnienzo del periodo vacacional, lubricar con un spray adecuado, las partes mecanizadas de la maquina.
— Siempre, amarrar bien la pieza antes de comenzar la operacioén de taladrado o roscado.

— No usar ropas de mangas holgadas, con el fin de evitar enganches con la herramienta.

— En caso de averias, desconectar siempre el interruptor principal.

— Antes de proceder a desmontar cualquier elemento de la

manual de instrucciones.

22

maquina, observar el montaje de las partes en este

23




M i
N

DESCRIPTION
BESCHREIBUNG
DESCRIPTION
DESCRIPCION

A-40
A-45
A-50

24



gi.LwlTH oIL A-40  B-40
E LEN

INTRODUCTION DE L'HUILE A-45 B-4S
INTRODUCCION DE ACEITE A-50 B-50

|

=
>
4
%

A-40 A-45

B-40 B-45LAMrs.

? -

- o

AT

——— i
= am -

——— e o
e e e o

A0 T4 5 itrs. 0OIL

INTERNAL LLIBRICATING MECHANISM
OF THE HEADSTOCK

MECHARMSMLE DER INNEN-
SOHMIEALNG DES BOHRRKOFFES
MECAMISKME DE GRAISSAGE INTERIEUR
DE L& TETE

|
)




Hlfo 0 b d e

B-40
B-45
B-50

DESCRIPTION
BESCHREIBUNG
DESCRIPTION
DESCRIPCION

B-50

lll

©







/> IBARMIA

CHART OF LUBRICANTS RECOMMENDED
SCHMIERSTOFFTABELLE
TABLEAU DE LUBRIFIANTS RECOMMANDE
ACEITES Y GRASAS RECOMENDADAS

DIN 51502 HLP 46 CGLP K 2K
ISO HM 46 G 68 XM 2
Supplier Speed box and general lubrication Guides lubrication Lubrication by grease
Lieferant Getriebekasten und Allgemeine Schmierung Schmierung der Fihrungen Schmierung durch Fett
Fournisseur Boite de vitesses et graissage général Graissage glisseéres Graissage a grisse
Fabricante Caja de velocidades y engrase general Engrase de guias Engrase por grasa

Aral Vitam GF 46
Aral Vitam DE 46

Aral Deganit B 68

Aralub HL 2
Aralub LF 2

BP Energol HLP-D 46
BP Energol HLP 46

BP Energol HLP-C 68
BP Maccurat 68

BP Energrease LS 2

ELF OLNA DS 46

ELF MOGLIA 68

ELF ROLEXA 2

ELF MULTI
Hydrol DO 46 . .
Tellus Ol 46 Tonna Oil T 68 Alvania R2
H &3 Mobil DTE 25 . Mobilux 2
Mobil Hydraulic Oil HLPD 46 Mobil Vactra No. 4 Mobilux EP 2

RENOLIN B 15 VG 46
RENOLIN MR 15 VG 46

RENEP 2VG 68

RENOLIN FWA 160

Nuto H 46
HLPD OIL 46 FEBIS K 68 BEACON 2
Hidraulico HM 46 GUIAS 68 Arga EP 2
C.S. CS HLP 46 ZEUS G-62
6;'\_1 . Repsol. EP-2
Téllez E 46 GUIA-68
6@&?&?%@%(@@ MULTIPURPOSE 2

Rando Oil HD B 46 . Multifak 2

.’i Alcor DD 46 Way Lubricant 68 Multifak 20
ﬁ‘ Agip OSO 46 Agip Exidia 68 AGIP GR MU 2

& castrol

Hyspin AWS 46

Magna BDX 68

Spheerol AP 2

EEPAGinLs S0

Vario HDX Grease MT
Iim:’ Hydran 46
' Hydran HLP-D 46 Artac EP 68 Marson L 2
NEN
TOTAL Azolla ZS 46 Drosera MS 68 Mulis 2
I/ L
(é HM - 46 SW-38 Superlit - 2
elesa

28




LUBRICATION A-40 B-40

SCHMIERUNG ] ]
GRAISSAGE A-45  B-45
ENGRASE A-50 B-50

~ ¢

{ ! I

G L

29

27



DREHMOMENTBEGRENZER / WERKZEUGAUSWERFER
LIMITEUR DE COUPLE / EJECTEUR D’OUTIL

TORQUE LIMITER / TOOL EJECTOR H
LIMITADOR DE PAR / EXPULSOR DE HERRAMIENTA

c o
—1()

fﬁo " | [0 3
O o
ONIB & \ @\J o
T —&].
i ] ;i
==F ) . 0
\ o . \L\

A-40 B-40 ﬁ B-50
A-45 B-45 _ : -

A-40 B-40
A-45 B-45
A-50 B-50

30



MECHANICAL CLUTCH A-40
MECHANISCHE KUPPLUNG

EMBRAYAGE MECANIQUE A-45
EMBRAGUE MECANICO A-50
212164 413110
413143 412170
B 212148
212152 51108
arzies 1 e § J\__ 212137
412149 . AN <M 2021%
- T K
212182 T N AN _ BA-25x35x7
d
4/2/56 N | N $§_ 21213
/ TR N Pl
212i13 N SN 212177
AXK-2542 1 4 T = ~ | l I 2/2/93
E-25 : P e A rﬁv . 212178
WS-81105 g | | 5 u% HK- 4020
- T AN ES 212147
GS-81105 g7 — _ | _\\\
Gias 1§ - ; 4 | ‘\ 412146
21219 ‘ \ \ 412127
Hk-3026 2 ( : i \\\\\ 212167
A | \ 212139
o110 ———— N\ —; e by I e NS
- ' \ 412117
12130 ———— ‘o ‘ s
212136 12185
L/

31

32



ELECTROMAGNETIC CLUTCH ) B-40

MECHANISCHE KUPPLUNG B-45
EMBRAYAGE ELECTROMAGNETIQUE
EMBRAGUE ELECTROMAGNETICO B-50

2218441 __,
2281 / 2 8x@ 185 ___2ppra
2/2/68-1 4 7B
\ 2 / 2/2/881 /34
2/2/751- . : arrr 1/”G , 2/2/324
202129 \ \ 2/2/321 /2h / 2/2/861
~ 121784
ar2/58 = A" %0
H-
. 3/ - \ , 2/2/40-1
r L o L -
7z,
221541 { 121701 . - A f . 1-65
\ AN ) ) ) \
K 472/641 \\ ) - _ . 2/2/411
: K
. AN . 4
B2 VA HK-3026 HK-4520\“\ S Y AHIH 2/2/60.1
/ SN o ; H JHH
4/2/451 H L s _ e SN (e d ‘ 22m
- 2 0 4 P 7 G 7 >
1/1/66 _ A W LA 4 o
2/2/831 e g Z IS : G R 6006
. A
2/2/821— ' ' y
\ N\ I—- ) >
samo—" Nl ' ' 221441
A
// ! ) v -
4/2/85 _ f2/4 4/2/461
] : : 2 \ 4/2/38-1
7 g o ) ‘ S 4prma
12/301 /2/0 2/2/811
126 _ 2/2/381
' %3

32



4/3/8

17426 —

1/3/9

34

FEED CHANGE BOX A-40 B-40
VORSCHUBGETRIEBE
BOITE D’AVANCES A-45  B-45
CAJA DE AVANCES A-50
4/3/7 /45 1-47 O 6x32
1115
E-20 \ /32 6204 4/3/19
4/1/48\ < ] / / -
2 6x12 [ / / @{B\
/ \ 6204
48 #22) /
a/3/21
2/3/22 <
— 4 5/3/11-1
1/1/15\ — ——— = o
6204\ ' —
N ' 4/3/26
1/3/28— | e dod prebpe————
— 1/1/15
R - - — e Sl S— R
) [ ————————— 4/2/59
NN \
47 - 3 T 7204-B
1" 7 \
2/3/29 SR NN \
/ N S > SN . o A\ I-47
M8x10~ < ; Y 4/3/16
2/3/24 / l 4/2/27 X
\ 4/3/12
—— A N \
4/3/10 HK-3016 ,,,,,,,:.g} i&\ \ 4/3/40
+7_ = 4 N
4/3/42 4/3/15 o = w1 4/3/13
ZZZZL TR ">\
K-24x18%17 /E % JI&!}‘ 1/3/20
a2 oo / 157//// § s -
- N \ —
o8 ,//.‘i\\\// = N T 2/3/2
/2/70 AN Ld | —_—
vao0 2/3/27 \\\//Z‘,//// ‘ - ii 1/1/58
4/3/26 T ) “ 4/1/56
# 4/3/19 % “ 4/3/5
L 4/1/80
R S = i 4/3/30
/21 —y :
33



FEED CHANGE BOX
VORSCHUBGETRIEBE
BOITE D’AVANCES
CAJA DE AVANCES

B-50

5/3/7-1\ N —- /3/5E
5/3/41-1 2 3 - ~5/3/H
E—2o\ — - 1/4/26
28 o 5/3/4A
M 10x10 — 34—
/3/23-1\ 5/3/30-
/1/45-1 N “ d‘_j‘ 5 Aer2r
/2/30-1 L ATE 1/4/26
// N Seccion A'A// 5/3/32
5/3/81. @ 6x32 1 5/3/9
_ . 5/3/%-
\ 5/3/71— - 1 (E: = |——— Y
1/4/26 - A JPARR | 5/3/8
5/3/37-1. s P ANY/ _ | 4
1/3/9 ! y : R 6006
o8 E IR = 7 ‘l T T A 6,4
, 2/3/27 —> i \\\*-«5;3;39-
t AN 5/3/40-
M8x10 — | [ / N =\ . \l-ss
2/3/29 == RN D%} =n=) \4/3/43
] < ' 5/3/131
h ] - — }\
A4 | 2eear —] NI v
152 - T / RO : \ 7304-B
/ / . S N \\\\\.\\ \\\t\ A N\ 0\ \ |_52
6304 - // / A A a0 NN \
- RN € 2/2/64-
5/3/221— % AN A VNN \ 1
85/ \\\ N ) \ \\\..‘ 06)(12 \\1/1/15
: INCSEN e\ 5/3/261
5/3/2% 1— AV AN .
i SN NN\ 5/3/2¢1 xf‘/ 3/%-
K-25x30x20 — NRNRNIRNNNR 5/3/ 351
. ,// \ \\\ \\ \\\ \\\ \ \\ ~ ¥ 5 3/34-1
S/afszr—"" DN N> K-25x30x20 /
S/3/101—" Ay
/3/%0- AN

/12/701

/2/451

34
35



/1/56 T3
\

4/1/14
1/1/54 —
4/1/55 —

4~

Yva—_ 2/2/61 ~
-~ 1

ano—_ .
E-20
1/1/15
4/1/47

~—

4/2/18 ’
123
1/2/20
1/4/26

51208
3/2/6

36

GEAR BOX A-40 B-40
DREHZAHLGETRIEBE
BOITE DE VITESSES A-45 B-45
CAJA DE VELOCIDADES| A-50 B-50
" NK-2516 NK-2520 — 4/1/3
N2 __—91-76-86
41116 4125 m
~ .
/1/% l _
1/1/66 | /
Y4 4/1/15 2 | MNa
\ A NI I 4/1/43
421 N | i e —
® 3 "14/1/33]1 |11
4/1/20 4324 |l 7 I ; hls
' I 4/1/62
4/1/18 ’ 5 | he
71l I '
4/1/19 L il ~;t\\ ) 4/1/38
T~ T30
A_\\m/zg
\ \ —— \ 6204
2/2/13\ \ 4/1/27 _?_'L\ 1-47
N A5 . T 161
T 4//17
_ - 4/1/37
190 a5 ; \! gggz pos0
o 6009 4 )
Iy 6205
Tl T Sz 2267 6305 (AB-50)
" ~_|R-45x50x35
T . NK-5025 &
d T H—
0 | \ 2/2/39
\ ] F%"\
Léswn
. N 272136 N %
4 N . s | 411169
" B\ N H
‘A1 111 NEl 57
A FR -
: o B e 2/2/86
7z AN //f/i e q . U T | S
L * i ]
I a
?’ 1/2/91
N Ng ™ 1/2/1
A . “
N ~ 1/2/24
- 4/2/9
3727
6009
JT-2-226
35



HEAD DETAILS

A-40  B-40
BOHRKOPFDETAILS
DETAILS DE LA POUPEE BlBr= 1Al o

DETALLES DEL CABEZAL A-50 B-50

2/2/36-1
4/1/16

ARRRBRWR.

NK-2516
B-40
4/1/22 B-45
B-50

: 3 1/2/24
D




B-40
B-45
B-50

A-40
A-45
0

D 05/l ——

16/z/L

KV A\

v
®
S
i |
Ra® 1o/ — e — PN
WwkEQ
kg N \
mwwﬁéix ﬂ\\\\\\
29
Szg@ e - L
wi=o
BOBW o) A
zuo
<GZQ \
5938 vy — —p
n50%
T o - O
m.u__mmR 8e/L v ,
S3ER
A%WW R B - 7 .
w_o:.mm 62/2/7 —_ | LL Ck-NV \
ESES — g ,
\\\\\ 004/2/L /
\\\\\\\\\\\\\\\\\ 1-€E/2/1
ve/z/t

SL/HL

CL-NV

l%\\\\\SE

vo/L/L
0CxXS @

SS/L/v

1s/2/

(A7)

1S/L/L
£s/y/

Yo/l

vs/L/L

89/L/L

08/1/v

38



5012033

6200053
4012605 6200037
6200040
i e
0400006 6400007
COLUMNA
COLUMN COLUMNA
SAULE COLUMN 7012104 STANDARD
COLONNE SAULE 5012367 MA
A-40 1012104 COLONNE
A-45 A-50
B-40 B-50
B-45 (@200)
5915202
(@175 6200008
6422001 ——=@
6422001 ————=@ 5915202 -

4512655 ——=K2D P20R008 .

. 0404003 — ™~ ag— 4512681
6404003 G~ 4512681 6203003 = 6408002
6 6408002 * 4512680

4512680
4512650

M:\Oficina_Tecnica\lBARMIA\UNIFICACION\Columnas_AB-40-45-50.dft

4012600




M:\Oficina_Tecnica\lBARMIA\UNIFICACION\Columnas_AB-40-45-50.dft

COLUMNA
COLUMN
SAULE

COLONNE
A-40
A-45
B-40
B-45

CODIGO DESCRIPCION DESCRIPTION CANTIDAD
4012600 |BASE BASE 1
4012601 |COLUMNA COLUMN 1
4012605 |BRIDA COLUMNA COLUMN FLANGE 1
4512655 |TAPA DEL DEPOSITO TANK LID 1
4512680 [PITON ENTRADA TALADRINA PLATO DRILLING OIL PLATE ENTRY 1
4512681 [PITON TALADRINA COOLANT PEG OUTLET 1
5915202 [MOTOBOMBA AX-100 230/400 V 50 Hz MOTOPUMP AX-100 230/400 V 50 Hz 1
6200008 |[TORNILLO DIN 912 8.8 M6x20 SCREW DIN 912 8.8 M6x20 4
6200035 |[TORNILLO DIN 912 8.8 M14x40 SCREW DIN 912 8.8 M14x40 6
6200040 |[TORNILLO DIN 912 8.8 M14x50 SCREW DIN 912 8.8 M14x50 5
6202027 |TORNILLO DIN 933 8.8 M14x45 SCREW DIN 933 8.8 M14x45 6
6203003 |[TUERCA DIN 934 M6 NUT DIN 934 M6 1
6400006 |ARANDELA DIN 125 M14 WASHER DIN 125 M14 6
6404003 |[ESPARRAGO M6x135 STUD M6x135 1
6408002 |ABRAZADERA MIKALOR 16-27 CLAMP MIKALOR 16-27 1
6422001 |POMO @26x23 KNOB @26x23 1
7012104 |CREMALLERA RACK 1
CODIGO DESCRIPTION BESCHREIBUNG CANTIDAD
4012600 |[BASE BASIS 1
4012601 |COLONNE SAULE 1
4012605 |BRIDE DE COLONNE SAULENFLANSCH 1
4512655 |COUVERCLE DU RESERVOIR TANKDECKEL 1
4512680 |TUYAU ENTREE HUILE PERCAGE BRAS BOHROLLZUFLUSSTIFT 1
4512681 |TUYAU REFRIGERANT PUMPENBOHROLL ABLAUFSTIFT 1
5915202 [MOTOPOMPE AX-100 230/400 V 50 Hz MOTORPUMPE AX-100 230/400 V 50 Hz 1
6200008 |VIS DIN 912 8.8 M6x20 SCHRAUBE DIN 912 8.8 M6x20 4
6200035 |VIS DIN 912 8.8 M14x40 SCHRAUBE DIN 912 8.8 M14x40 6
6200040 [VIS DIN 912 8.8 M14x50 SCHRAUBE DIN 912 8.8 M14x50 5
6202027 |VIS DIN 933 8.8 M14x45 SCHRAUBE DIN 933 8.8 M14x45 6
6203003 |ECROU DIN 934 M6 SCHRAUBENMUTTER DIN 934 M6 1
6400006 |RONDELLE DIN 125 M14 SCHEIBE DIN 125 M14 6
6404003 |CHEVILLE FILETEE M6x135 GEWINDEBOLZEN M6x135 1
6408002 |BRIDE MIKALOR 16-27 KLAMMER MIKALOR 16-27 1
6422001 |BOUTON @26x23 DEGENKNAUF @26x23 1
7012104 |CREMAILLIERE ZAHNSTANGE 1




M:\Oficina_Tecnica\lBARMIA\UNIFICACION\Columnas_AB-40-45-50.dft

COLUMNA
COLUMN
SAULE

COLONNE
A-50
B-50

CODIGO DESCRIPCION DESCRIPTION CANTIDAD
4512650 |BASE BASE 1
4512655 |TAPA DEL DEPOSITO TANK LID 1
4512680 |[PITON ENTRADA TALADRINA PLATO DRILLING OIL PLATE ENTRY 1
4512681 [PITON TALADRINA COOLANT PEG OUTLET 1
5012003 {COLUMNA COLUMN 1
5012033 |BRIDA COLUMNA COLUMN FLANGE 1
5915202 |MOTOBOMBA AX-100 230/400 V 50 Hz MOTOPUMP AX-100 230/400 V 50 Hz 1
6200008 |[TORNILLO DIN 912 8.8 M6x20 SCREW DIN 912 8.8 M6x20 4
6200037 |TORNILLO DIN 912 8.8 M16x40 SCREW DIN 912 8.8 M16x40 6
6200053 |[TORNILLO DIN 912 8.8 M16x55 SCREW DIN 912 8.8 M16x55 7
6201027 [TORNILLO DIN 933 8.8 M16x70 SCREW DIN 933 8.8 M16x70 7
6203003 |TUERCA DIN 934 M6 NUT DIN 934 M6 1
6400007 |ARANDELA DIN 125 M16 WASHER DIN 125 M16 7
6404003 |[ESPARRAGO M6x135 STUD M6x135 1
6408002 |ABRAZADERA MIKALOR 16-27 CLAMP MIKALOR 16-27 1
6422001 |POMO @26x23 KNOB @26x23 1
7012104 |CREMALLERA RACK 1
CODIGO DESCRIPTION BESCHREIBUNG CANTIDAD
4512650 |BASE BASIS 1
4512655 |[COUVERCLE DU RESERVOIR TANKDECKEL 1
4512680 [TUYAU ENTREE HUILE PERCAGE BRAS BOHROLLZUFLUSSTIFT 1
4512681 [TUYAU REFRIGERANT PUMPENBOHROLL ABLAUFSTIFT 1
5012003 {COLONNE SAULE 1
5012033 |BRIDE DE COLONNE SAULENFLANSCH 1
5915202 [MOTOPOMPE AX-100 230/400 V 50 Hz MOTORPUMPE AX-100 230/400 V 50 Hz 1
6200008 [VIS DIN 912 8.8 M6x20 SCHRAUBE DIN 912 8.8 M6x20 4
6200037 |[VIS DIN 912 8.8 M16x40 SCHRAUBE DIN 912 8.8 M16x40 6
6200053 |VIS DIN 912 8.8 M16x55 SCHRAUBE DIN 912 8.8 M16x55 7
6201027 |VIS DIN 933 8.8 M16x70 SCHRAUBE DIN 933 8.8 M16x70 7
6203003 |ECROU DIN 934 M6 SCHRAUBENMUTTER DIN 934 M6 1
6400007 |RONDELLE DIN 125 M16 SCHEIBE DIN 125 M16 7
6404003 |CHEVILLE FILETEE M6x135 GEWINDEBOLZEN M6x135 1
6408002 |BRIDE MIKALOR 16-27 KLAMMER MIKALOR 16-27 1
6422001 [BOUTON @26x23 DEGENKNAUF @26x23 1
7012104 |CREMAILLIERE ZAHNSTANGE 1




M:\Oficina_Tecnica\lBARMIA\UNIFICACION\MGI_AB-40-45-50.dft

6408002
! 4012606
4012604 4512663

4512678 4512661
6427001

6429007

f —— 4512664
- —— 2502026
4512665 —— R 10196365
6203008 MG
6400007 A-40 5535100016
| A-45 —— 3535200800
4012603 6418004 340 6200016
—— 6400007 B-45 —— 4512662

—— 4512653



M:\Oficina_Tecnica\lBARMIA\UNIFICACION\MGI_AB-40-45-50.dft

MGl
A-40
A-45
B-40
B-45

CcODIGO DESCRIPCION DESCRIPTION CANTIDAD
2502026 CASQUILLO GUIA GOIDE BUSHING 1
3535200800 |MANIVELA HANDLE 1
4012603 BRAZO SOPORTE ARM SUPPORT 1
4012604 MESA TABLE 1
4012606 SOPORTE SUPPORT 1
4012636 PLACA GRADUACION SOPORTE SUPPORT GRADUATION PLATE 1
4512653 TAPA DEL SOPORTE SUPPORT COVER 1
4512661 ENGRANE DEL SOPORTE SUPPORT GEAR 1
4512662 SINFIN ENDLESS 1
4512663 BULON DEL SOPORTE SUPPORT PIN 1
4512664 TORNILLO GIRATORIO SOPORTE BRAZO GYRATORY SCREW ARM SUPPORT 3
4512665 TORNILLO DEL SOPORTE SUPPORT SCREW 3
4512666 CASQUILLO SLEEVE 1
4512678 PITON SALIDA TALADRINA PLATO DRILLING OIL PLATE OUTLET 1
5535100016 |MANDO ELESA 24971 1.601/90+x-M10 COMMAND ELESA 24971 1.601/90+x-M10 1
6200016 TORNILLO DIN 912 8.8 M8x25 SCREW DIN 912 8.8 M8x25 1
6200017 TORNILLO DIN 912 8.8 M8x30 SCREW DIN 912 8.8 M8x30 4
6203004 TUERCA DIN 934 M8 NUT DIN 934 M8 3
6203008 TUERCA DIN 934 M16 NUT DIN 934 M16 3
6400007 ARANDELA DIN 125 M16 WASHER DIN 125 M16 6
6405004 ESPARRAGO DIN 913 M8x20 STUD DIN 913 M8x20 3
6408002 ABRAZADERA MIKALOR 16-27 CLAMP MIKALOR 16-27 1
6418004 MANILLA BTH M16 HANDLE BTH M16 3
6427001 ENGRASADOR 6 EF862 BOLA @3.5 OILER 6 EF862 BALL @3.5 4
6429007 PASADOR ELASTICO DIN 1481 @6x40 ELASTIC PIN DIN 1481 @6x40 2
CcODIGO DESCRIPTION BESCHREIBUNG CANTIDAD
2502026 BOITE CODUCTRICE FUHRUNGSBUCHSE 1
3535200800 |MANIVELLE HANDKRUBEL 1
4012603 BRAS SUPPORT HALTEARM 1
4012604 TABLE TISCH 1
4012606 SUPORT TRAGER 1
4012636 PLAQUE DE GRADUATION SUPPORT STANDERABSTUFUNGSPLATTE 1
4512653 COUVERCLE DU SUPPORT STANDEREDECKEL 1
4512661 ENGRENAGE DU SUPPORT STANDEREINGRIFF 1
4512662 SANS-FIN ENDLOS 1
4512663 BOULON DU SUPPORT STANDERBOLTZEN 1
4512664 VIS TOURNANTE SUPPORT BRAS ARMSTANDER-SCHWENKBARE-SCHRAUBE 3
4512665 VIS DU SUPPORT STANDERSCHRAUBE 3
4512666 BAGUE LAGERBUCHSE 1
4512678 TUYAU SORTIE HUILE PERCAGE BRAS SCHEIBENBOHROLL ABLAUFSTIFT 1
5535100016 |COMMANDE ELESA 24971 1.601/90+x-M10 DREHBARE 24971 1.601/90+x-M10 1
6200016 VIS DIN 912 8.8 M8x25 SCHRAUBE DIN 912 8.8 M8x25 1
6200017 VIS DIN 912 8.8 M8x30 SCHRAUBE DIN 912 8.8 M8x30 4
6203004 ECROU DIN 934 M8 SCHRAUBENMUTTER DIN 934 M8 3
6203008 ECROU DIN 934 M16 SCHRAUBENMUTTER DIN 934 M16 3
6400007 RONDELLE DIN 125 M16 SCHEIBE DIN 125 M16 6
6405004 CHEVILLE FILETEE DIN 913 M8x20 GEWINDEBOLZEN DIN 913 M8x20 3
6408002 BRIDE MIKALOR 16-27 KLAMMER MIKALOR 16-27 1
6418004 POIGNEE BTH M16 HANDARIRF BTH M16 3
6427001 GRAISSEUR 6 EF862 BILLE @3.5 BALL KUGELOLER 6 EF862 @3.5 4
6429007 GOUPILE ELASTIQUE DIN 1481 @6x40 ELASTISCHTIFT DIN 1481 @6x40 2




M:\Oficina_Tecnica\lBARMIA\UNIFICACION\MGI_AB-40-45-50.dft

4512651

— 6400007
— 6203008

—— 4512665

6408002___;l.
4512652

5012005

4512664
— 2502026

— 5012114

4512653
6200017

MG

A-50
B-50

6418004

— 6400007

—— 4512663
4512661

! : Lo
//

{———-6427001

6429007

4512662

4512666
\(i: i

6429007

3535200900
6200016

5535100016 ——




M:\Oficina_Tecnica\lBARMIA\UNIFICACION\MGI_AB-40-45-50.dft

MG

A-50
B-50

CcODIGO DESCRIPCION DESCRIPTION CANTIDAD
2502026 CASQUILLO GUIA GOIDE BUSHING 1
3535200900 |MANIVELA HANDLE 1
4512651 BRAZO SOPORTE ARM SUPPORT 1
4512652 MESA TABLE 1
4512653 TAPA DEL SOPORTE SUPPORT COVER 1
4512661 ENGRANE DEL SOPORTE SUPPORT GEAR 1
4512662 SINFIN ENDLESS 1
4512663 BULON DEL SOPORTE SUPPORT PIN 1
4512664 TORNILLO GIRATORIO SOPORTE BRAZO GYRATORY SCREW ARM SUPPORT 3
4512665 TORNILLO DEL SOPORTE SUPPORT SCREW 3
4512666 CASQUILLO SLEEVE 1
4512678 PITON SALIDA TALADRINA PLATO DRILLING OIL PLATE OUTLET 1
5012005 SOPORTE COLUMNA COLUMN SUPPORT 1
5012114 PLACA GRADUACION SOPORTE SUPPORT GRADUATION PLATE 1
5535100016 |MANDO ELESA 24971 1.601/90+x-M10 COMMAND ELESA 24971 1.601/90+x-M10 1
6200016 TORNILLO DIN 912 8.8 M8x25 SCREW DIN 912 8.8 M8x25 1
6200017 TORNILLO DIN 912 8.8 M8x30 SCREW DIN 912 8.8 M8x30 4
6203004 TUERCA DIN 934 M8 NUT DIN 934 M8 3
6203008 TUERCA DIN 934 M16 NUT DIN 934 M16 3
6400007 ARANDELA DIN 125 M16 WASHER DIN 125 M16 6
6405004 ESPARRAGO DIN 913 M8x20 STUD DIN 913 M8x20 3
6408002 ABRAZADERA MIKALOR 16-27 CLAMP MIKALOR 16-27 1
6418004 MANILLA BTH M16 HANDLE BTH M16 3
6427001 ENGRASADOR 6 EF862 BOLA @3.5 OILER 6 EF862 BALL @3.5 3
6429007 PASADOR ELASTICO DIN 1481 @6x40 ELASTIC PIN DIN 1481 @6x40 2
CODIGO DESCRIPTION BESCHREIBUNG CANTIDAD
2502026 BOITE CODUCTRICE FUHRUNGSBUCHSE 1
3535200900 |MANIVELLE HANDKRUBEL 1
4512651 BRAS SUPPORT HALTEARM 1
4512652 TABLE TISCH 1
4512653 COUVERCLE DU SUPPORT STANDEREDECKEL 1
4512661 ENGRENAGE DU SUPPORT STANDEREINGRIFF 1
4512662 SANS-FIN ENDLOS 1
4512663 BOULON DU SUPPORT STANDERBOLTZEN 1
4512664 VIS TOURNANTE SUPPORT BRAS ARMSTANDER-SCHWENKBARE-SCHRAUBE 3
4512665 VIS DU SUPPORT STANDERSCHRAUBE 3
4512666 BAGUE LAGERBUCHSE 1
4512678 TUYAU SORTIE HUILE PERCAGE BRAS SCHEIBENBOHROLL ABLAUFSTIFT 1
5012005 SUPPORT DE COLONNE SAULENSTUTZE 1
5012114 PLAQUE DE GRADUATION SUPPORT STANDERABSTUFUNGSPLATTE 1
5535100016 |COMMANDE ELESA 24971 1.601/90+x-M10 DREHBARE 24971 1.601/90+x-M10 1
6200016 VIS DIN 912 8.8 M8x25 SCHRAUBE DIN 912 8.8 M8x25 1
6200017 VIS DIN 912 8.8 M8x30 SCHRAUBE DIN 912 8.8 M8x30 4
6203004 ECROU DIN 934 M8 SCHRAUBENMUTTER DIN 934 M8 3
6203008 ECROU DIN 934 M16 SCHRAUBENMUTTER DIN 934 M16 3
6400007 RONDELLE DIN 125 M16 SCHEIBE DIN 125 M16 6
6405004 CHEVILLE FILETEE DIN 913 M8x20 GEWINDEBOLZEN DIN 913 M8x20 3
6408002 BRIDE MIKALOR 16-27 KLAMMER MIKALOR 16-27 1
6418004 POIGNEE BTH M16 HANDARIRF BTH M16 3
6427001 GRAISSEUR 6 EF862 BILLE @3.5 BALL KUGELOLER 6 EF862 @3.5 3
6429007 GOUPILE ELASTIQUE DIN 1481 @6x40 ELASTISCHTIFT DIN 1481 @6x40 2




T G QR QR W QAT GRS G O QT G NG G G NP0 W O O QU (T QT (O QU G G T G ey ]

N N N N T e N e )

S - S . T W4 Jrar ey

r-
N

Spring
Washer
Ring

Gear shaft
Cover
Ring
Cover
Washer

1 Stop shaft

Stop screw
Worm and roller
Clucth
Support
Control knob
Pin

Cover
Screw

Lever

Ring

Ring

Cover
Grimmet
Spring
Clucth arm
Control knob
Button panel
Washer
Spiral spring
Worm gear

Stud

Sleeve

Spring

Control panel cover
Spring cover
Plastic sleeve
Gear shaft

Key

Plastic sleeve
Ring

Sheet for spiral spring
Spiral spring
Button panel
Push-buttons
Current outlet
Spring

Sleeve
Headstock
Worm and roller
Worm gear
Washer

Stop shaft

Stop screw
Spindle quill
Rubber seal
Spring

Cover

Support

Travel stop

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Feder

Scheibe
Buechse
Getriebeachse
Deckel

Buechse

Deckel

Scheibe

Spindel
Nonius-Mutter
Schnecke
Kupplung
Halterung
Vorschubsteuerung
Federstift
Deckel
Réndelschraube
Griff

Buechse
Buechse

Deckel
Inbusschraube
Feder
Kupplungsarm
Vorschubsteuerung
Taster-Tafel
Scheibe
Spiralfeder
Schneckenrad

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Stift

Buechse

Feder

Deckel
Federdeckel
Stromzugangstraeger
Getriebeachse
Passfeder
Buechse
Buechse
Federschutzdeckel
Spiralfeder
Taster-Tafel
Taster
Stromentnahme
Feder

Buechse
Bohrkopf
Schnecke
Schneckenrad
Unterlegscheibe
Spindel
Nonius-Mutter
Pinole
Vorschubtaster
Feder
Vorschubdeckel
Halterung
Endschalter

CF>

Ressort
Rondelie
Duille

Arbre d’engrenaje
Couvercle
Douille
Couvercle
Rondelle
Broche
Ecrou-buté
Sans fin
Embrayage
Support
Commande
Goujon
Couvercle

Vis

Manette
Douiille

Douille
Couvercle

Vis sans téte
Ressort

Bras
Commande
Plaque-poussoirs
Rondelle
Ressort espiral
Couronne

Vis sans téte
Douille

Ressort

Couvercle
Couvercle du ressort
Douille plastique
Arbre d’engrenage
Clavette

Douille

Douille

Téte de protection
Ressort espiral
Plaque-poussoirs
Boutons-poussoirs
Douille

Ressort

Douille

Téte

Sans fin

Couronne
Rondelie

Broche

Ecrou buté
Arbre-fourreau
Bouton-poussoir
Ressort

Couvercle

Porte fin de course
Fin de course

CED

Muelle
Arandela
Casquillo
Eje engrane
Tapa
Casquillo
Tapa
Arandela
Husillo
Tuerca
Sin-fin
Embrague
Soporte
Mando
Pasador
Tapa
Tornillo
Manilla
Casquillo
Casquillo
Tapa
Esparrago
Muelle
Brazo
Mando
Placa pulsadores
Arandela
Muelle espiral
Corona

Esparrago
Casquillo
Muelle

Tapa

Tapa muelle
Toma corriente
Eje engrane
Chaveta
Casquillo
Casquillo

Tapa proteccion
Muelle espiral
Placa pulsadores
Pulsadores
Toma corriente
Muelle
Casaquillo
Cabezal

Sin-fin

Corona
Arandela

Husillo

Tuerca nonio
Eje cafia
Pulsador avance
Muelle

Tapa

Soporte

Fin de carrera

2/2/64
4/3/43
2/2/52
4/2/45
4/2/49
2/2/82
4/2/56
2/2/19
/2/10
2/2/36
4/3M10
2/2/48
2/2/37
2/2/14
2/2/3
212177
2/2/93
2/2/78
2/2/47
4/2/46
4/2/27
2/2/67
2/2/39
472117
1/2/85
/2/30
2/2/13
4/2/55
4/2/70

2/2/58-1
2/2/68-1
2/2/75-1
2/2/29
4/2/56

12/2/54-1

4/2/45-1
1/1/66
2/2/83-1
2/2/82-1
4/2/49
4/2/55
/2/30-1
126
2/2/79-1
2/2/75-1
2/2/32-1
/211
/3110
/2/70-1
4/2/64-1
/2/10
2/2/36-1
/2/4
2/2/84-1
2/2/88-1
4/2/27
2/2/81-1

11143




i e P

_L_L_L_.L_L—L_L_I._L._L_L_L[\)_L_.L_A_L[\)_LQ)_A_L..L_L_L-—L_L_A_L_L_Ll\)_a_h_n,b_x_x_m_a

Contact shaft
Contact
Control knob
Lever
Spart-plug
Washer

Key

Gear shaft nut
Cover

Termal strip
Turn styie hub
Sleeve
Cluctch
Support

Shaft form worm
Allen grimmet
Handwell

Feed houseing
Adjustor washer
Key N
Plate springs
Nut

Adjustor washer
Fastening peg
Washer

Worm and roller
Sleeve

Washer

Worm gear
Cover

Vertical worm and roller
Worm gear

24 Z gear

Shaft

Spring
Cuadruple gear
Pad

Headstock
Cover

Feed shaft

Key

Key

40 Z gear

30 Z gear
Sleeve

20 Z gear

Alien grimmet
Feed lever hub
Selector peg
Lever
Connecting rod
Plate

Control knob
Sheating cover

CP

Achse

Kontakt
Vorschubsteuerung
Griff
Kohlehalter
Unterlegscheibe
Passfeder
Mutter

Deckel
Anschlussleiste
Grifftraeger
Buechse
Kupplung
Halterung

SKETCH

ZEICHNUNG

DESSIN
DIBUJO

Achse
Inbusschraube
Handrad
Vorschubhalter
Regulierscheibe
Passfeder
Tellerfeder
Mutter
Regulierscheibe
Befestigungsstift
Scheibe
Schneckenwelle
Biichse-
Scheibe
Schneckenrad
Deckel

Vertikal Schnecke
Schneckenrad
Zahnrad 24 Z
Welle

Feder

Zahnrad

Gabel

Bohrkopf
Deckel
Vorschubwelle
Passfeder
Passfeder
Zahnrad 40 Z
Zahnrad 30 Z
Biichse
Zahnrad 20Z
Inbusschraube
Vorschubssteuerung

- Stift

Griff
Kurbelstange
Tabelle

Griff
Blechdeckel

CF>

Arbre
Contact
Commande
Manette
Portebalais
Rondelle
Clavette
Ecrou
Couvercle .
Réglette
Commande
Douille
Embrayage
Support

Arbre du sans-fin
Vis san téte
Volant

Support
Rondelle regulation
Clavette
Ressorts de plateau
Ecrou

Rondelle regulation
Saillant

Rondelle

Sans fin

Douille

Rondelle
Couronne
Couvercle

Sans fin vertical
Couronne
Engrenage 24 Z
Arbre

Ressort
Engrenage
Sabot

Téte

Couvercle

Arbre

Clavette

Clavette
Engrenage 40 Z
Engrenage 30 Z
Douiille
Engrenage 20 Z
Vis sans téte
Commande
Saillant sélecteur
Manette

Bielle

Plaque
Pommeau
Couvercle

CED

Eje
Contacto
Mando
Manilla
Portaescobillas
Arandela
Chaveta
Tuerca
Tapa
Regleta
Soporte
Casquillo
Embrague
Soporte

Eje sin-fin
Esparrago
Volante
Soporte
Arandela regulacion
Chaveta
Muelle platillo
Tuerca
Arandela regulacion
Pitén
Arandela
Sin-fin
Casquillo
Arandela
Corona

Tapa

Sin-fin vertical
Corona
Engrane 24 Z
Eje ‘
Muelle
Engranaje
Zapata
Cabezal

Tapa

Eje

Chaveta
Chaveta
Engrane 40 2
Engrane 30 Z
Casquillo
Engrane 20 Z
Esparrago
Mando

Pitén selector
Manilla

Biela

Placa

Pomo mando
Tapa 42

2/2/87-1

34

2/2/85-1
/2/78-1

140

2/2/40-1
2/2/411
2/2/60-1

2/2/77
148

2/2/14-1
4/2/46-1
4/2/38-1
4/2/37-1

4/3/8

1/4/26

1/3/9
4/3/7
1/1/16
4/1/48
48
2/3/22
1/3/28
2/3/29
2/3/24
4/3/10
4/3/42
4/3/25
/2/70

4/3/30

/1/45

/3/23

4/3/15
4/3/4

2/3/27 |
413/26
4/3/19

721

4/2/27

4/3/21

5/3/11-1
4/2/59
4/3/16

'4/3/12
4/3/40
4/3/13

1/3/20
2/3/1
2/3/2

1/1/58
4/1/56

4/3/5

4/1/80
4/3/30

43



OO G N\ A U U O QG O G G G O G GG GG |, G QT (i QI QA GO 3 O X S G Qi G G QU G

U . Y G QT G G WU G GO G G QY

H
S

Worm shaft
Allen grimmet
Handwell
Push-button plate
Feed housing
Spring

Peg

Adjustor washer
Nut

Plate spring
Washer _
Worm bushing
Worm

Worm gear
Bushing
Worm gear
Vertical worm
Washer

Feed shaft
Washer

Quill gear shaft
Feed plate
Vernier knob
Gear shaft
Cover

Feed cover

48 Z gear

47 Z gear

44 7 gear

39 Z gear

33 Z gear
Adjustor washer
Washer
Bushing
Washer

22 Z gear
Long key
Washer

44 7 gear

33 Z gear

26 Z gear

22 Z gear

Uper cover
Plug washer
Spacer

Gear
Connecting rod
Speed change shaft
Pad

Shaft

Key

Gear

Washer
Washer

Gear

CP,

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Schneckenwelle
Inbusschraube
Handrad
Frontplatte
Vorschubhalterung
Feder

Stift
Regulierscheibe
Mutter
Tellerfeder
Scheibe
Biichse
Schnecke
Schneckenrad
Blichse
Schneckenrad
Vertical Schnecke
Scheibe
Vorschubswelle
Scheibe
Zahnwelle
Vorschubsschild
Nonius
Zahnradwelle
Blechdeckel
Vorschubdeckel
Zahnrad 48 Z
Zahnrad 47 Z
Zahnrad 44 Z
Zahnrad 39 Z
Zahnrad 332
Regulierscheibe
Scheibe
Bilichse

Scheibe
Zahnrad 22 Z
Lange Passfeder
Scheibe
Zahnrad 4427
Zahnrad 33 Z
Zahnrad 26 Z
Zahnrad 22 Z

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Oberdeckel
Stdpselscheibe
Reguliercheibe
Zahnrad
Plevel

Welle

Gabel

Welle
Passfeder
Zahnrad
Scheibe
Scheibe
Zahnrad

CFO

Arbre engrenage
Vis sans téte
Volant

Plaque poussoirs
Support

Ressort

Saillant

Rondelle regulation
Ecrou

Ressort de plateau
Rondelle

Douille

Sans-fin
Couronne

Douille

Couronne

Sans fin vertical
Rondelle

Arbre d’avances
Rondelle

Arbre

Plaque

Vernier

Arbre

Couvercie
Couvercle d’avances
Engrenaje 48 Z
Engrenaje 47 Z
Engrenaje 44 Z
Engrenaje 39 Z
Engrenaje 33 Z
Rondelle regulation
Rondelle

Douille

Rondelle
Engrenaje 22 Z
Clavette longue
Rondelle
Engrenaje 44 Z
Engrenaje 33 Z
Engrenaje 26 Z
Engrenaje 22 Z

Couvercle superieur
Rondelle bouchon
Rondelle

Engrenaje

Bielle

Arbre de changement
Sabot

Arbre

Clavette

Engrenaje

Rondelle

Rondelle

Engrenaje

P

Eje engrane
Esparrago
Volante

Placa pulsadores
Soporte
Muelle

Piton
Arandela regulacién
Tuerca

Muelle platillo
Arandela
Casquillo
Sin-fin
Corona
Casquillo
Corona

Sin-fin vertical
Arandela

Eje avances
Arandela

Eje engrane caria
Placa

Nonio

Eje

Tapa

Tapa avances
Engrane 48 Z
Engrane 47 Z
Engrane 4427
Engrane 39 Z
Engrane 337
Arandela regulacion
Arandela
Casquillo
Arandela
Engrane 22 Z
Chaveta larga
Arandela
Engrane 44 Z
Engrane 332
Engrane 26 Z
Engrane 22 Z

Tapa superior

‘Arandela tapdn

Arandela
Engrane
Biela

Eje cambio
Zapata

.Eje

Chaveta
Engrane
Arandela
Arandela
Engrane

5/3/8-1
1/4/26
1/3/9
/2/30-1
5/3/7-1
2/3/27
2/3/29
2/2/64-1
5/3/22-1
85
5/3/24-1
5/3/42-1
5/3/10-1
/2/70-1
5/3/41-1
/3/23-1
/1/45-1
1/3/28
5/3/21-1
5/3/24-1
/2/45-1
/3/5-B
5/3/1-1
5/3/4-1
5/3/30-1
4/2/27
5/3/32-1
5/3/19-1
5/3/16-1
5/3/12-1
5/3/15-1
4/1/8
5/3/39-1
5/3/40-1
4/3/43
5/3/13-1
5/3/11-1
1/1/15
5/3/26-1
5/3/36-1
5/3/35-1
5/3/34-1

41N
2/1/46
4/1/8
4/1/14
/1/56
1/1/54
4/1/55
4/1/6
2/2/61
4/1/4
4/1/10
/15

A3/1/47




i e i i ) e e L Y R et Y Y R U G G G G iy G G QU QU G G G G U X, Y W G i G G S G Qs G G U QU QU G QU QUG , Y

Key

Qil retainer
Oil retainer
Bushing
Worm gear
Shaft of worm
Spindle quill
Spindle
Headstock
Sleeve gear shaft
Spring
Ejector shaft
Key

Ejector stop
Plate spring
Screw

Allen grimmet
Nut

Plug

Ball greaser @ 8
Washer

Gear

Washer

Gear

Bushing

Gear

Bushing

Plug

Key

Gear

Gear

Washer

Shaft

Shaft

Gear

Washer
Grimmet
Stop nut
Stop shaft

Oil retainer
Elastic pin
Plug

Bushing
Screw
Spindle support
Nut

Plug

Motor

Gear

Washer

Gear

Speed change shaft
Pad
Connecting rod
Gear

Gear

Gear

Shaft

Spring
Clutcharm
Tube

Tube

Filter
Coupling
Pump gasket

CP

Passfeder
Oldichtring
Oldichtring
Biichse
Schneckenrad
Schneckenwelle
Pinole
Bohrspindle
Bohrkopf
Zahnwelle
Feder

Achse des auswerfers
Passfeder
Anschlag
Tellerfeder
Inbusschrauben
Inbusschraube
Mutter

Welle

Kugelbler O 8 -
Scheibe
Zahnrad
Scheibe
Zahnrad
Blichse
Scheibe
Blichse

Welle
Passfeder
Zahnrad
Zahnrad
Scheibe

Welle

Welle

Zahnrad
Scheibe
Inbusschraube
Anschlagmutter
Anschlagspindle
Oldichtring
Federstift

Welle

Biichse
Réandelschraube
Spindelhalterung
Mutter

Welle

Motor

Zahnrad
Scheibe
Zahnrad

Welle

Gabel

Plenel

Zahnrad
Zahnrad
Zahnrad

Welle

Feder
Kupplungsarm
Rohr

Rohr

Filter
Anschlusstutzen
Olpumpe

D

Clavette

Joint

Joint

Douille

Couronne

Arbre sans fin
Arbre fourreau
Arbre porte-forets

Téte

Arbre engrenaje
Ressort
Arbre éjecteur
Clavette
Taquet
Ressort de plateau
Vis

Vis sans téte
Ecrou
Bouchon
Graisseur @ 8
Rondelle
Engrenaje
Rondelle
Engrenaje
Douilte
Engrenaje
Douille
Bouchon
Clavette
Engrenaje
Engrenaje
Rondelle
Arbre -

Arbre
Engrenaje
Rondelle

Vis sans téte
Ecrou taquet
Vis

Joint

Goujon
Bouchon
Douille

Vis

Support
Ecrou
Bouchon
Moteur
Engrenaje
Rondelle
Engrenaje
Arbre de changement
Sabot

Bielle
Engrenaje
Engrenaje
Engrenaje
Arbre
Ressort

Bras

Tuyau

Tuyau

Filtre
Raccord
Pompe d’huile

CED

Chaveta
Retén
Retén
Casquillo
Corona

Eje sin-fin
Eje cafia
Eje protabrocas
Cabezal
Eje engrane
Muelle

Eje expulsor
Chaveta
Tope
Muelle de platillo
Tornillo
Esparrago
Tuerca
Tapon
Engrasador & 8
Arandela
Engrane
Arandela
Engrane
Casquillo
Engrane
Casquillo
Tapoén
Chaveta
Engrane
Engrane
Arandela
Eje

Eje
Engrane
Arandela
Esparrago
Tuerca
Husillo
Retén
Pasador
Tapoén
Casquillo
Tornillo
Soporte
Tuerca
Tap6n
Motor
Engrane
Arandela
Engrane
Eje cambio
Zapata
Biela
Engrane
Engrane
Engrane
Eje

Muelle
Brazo
Tubo

Tubo

Filtro
Rdécor
Bomba aceite

44

2/1/49
161
155

4/1/2
/3/23
/1/45
/2/4
/2/5
/211
/2/45

4/2/23
/2/8

4/2/22

4/2/18
123

1/2/20

1/4/26

3/2/6
/1/24

11

4/1/16

4/1/15

4/1/21

4/1/20

4/1/18

4/1/19

4/1/25
/1/26

1/1/66

4/1/32

4/1/33

2/2/13

4/1/27

4117

4/1/5

1/2/12

2/2/67

2/2/36
/2/10
111
119

1/2/91

1/2/11

1/2/24

4/2/9

3/2/7

4/1/35

91-76-86
/1/42

4/1/43
/1139
/1/61

4/1/62
/1/63

4/1/38

4/1/30

4/1/29

4/1/37

2/2/39

4/2117
/1/36

4/1/69

97
2/2/86
95

45



46

Pin

Ejector shaft
Key

Washer
Stop nut
Washer
Gear

Stop nut
Limit switch
Holder
Screw
Screw
Ejector stop
Lamp holder
Lamp

Lamp guard
Ball greaser @ 8
Support
Flexible tube
Gland

Nut

Eye bolt
Screw

Ball greaser

Lever knob
Lever

Short shaft
Tapered pin
Left-hand control
Spring

Speed plate
Pad

Right-hand control
Adjustor washer
Washer

Oil plug

Cover

Switch box
Main switch
Connecting rod
Terminal strip
Gland

Double gear
Cover

Triple gear
Headstock
Connecting rod
Pad

Bushing

Long shaft
Cover

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Federstift

Achse des auswerfers
Passfeder
Scheibe
Anschlagmutter
Scheibe

Zahnrad
Anschlagspindle
Endschalter
Endschaltertrager
Réndelschraube
Réndelschraube
Anschlag
Fassung

Lampe
Lampenschutz
Kugeldler @ 8
Support
Biegsamer Schlauch
Stopfbiichse
Mutter
Ringschraube
Réndelschraube
Kugeldler

SKETCH
ZEICHNUNG
DESSIN
DIBUJO

Griff

Griff

Kurze Welle
Kegelstift

Linke Steuerung
Feder
Drehzahlschild
Gabel

Rechte Steuerung
Regulierscheibe
Scheibe
Oistdpsel

Deckel
Hauptschaltergehéduse
Schalter
Kurbelstange
Klemmieiste
Stopfbiichse
Doppelzahnrad
Deckel
Dreifaches Zahnrad
Bohrkopf
Kurbelstange
Gabel

Biichse

Lange Welle
Deckel

Goujon

Arbre éjecteur
Clavette
Rondelle
Ecrou taquet
Rondelte
Engrenaje

Vis

Fin de course
Porte fin de course
Vis

Vis

Taquet

Porte lampe
Lampe
Couvercle
Graisseur @ 8
Support
Tuyau flexible
Boite a bourrage
Ecrou

Anneau

Vis

Graisseur

Poignée

Manette

Arbre court
Goujon conique
Commande gauche
Ressort

Plaque vitesses
Sabot

Commande droite
Rondelle reguiation
Rondelle

Bouchon
Couvercle

Boitier interrupteur
Interrupteur

Bielle

Réglette
Presse-étoupe
Engrenage double
Couvercle
Engrenage triple
Téte '
Bielle

Sabot

Douille

Arbre longue
Couvercle

Pasador

Eje expulsor
Chaveta
Arandela
Tuerca tope
Arandela
Engrane
Husillo

Micro

Tapa micro
Tornillo
Tornillo

Tope
Portalampara
Lampara
Plafén
Engrasador @ 8
Soporte
Tubo flexible
Prensa estopa
Tuerca
Cancamo
Tornillo
Engrasador

Pomo mando
Manilla

Eje corto
Pasador conico
Mando izquierdo
Muelle

Placa velocidades
Zapata

Mando derecho
Arandela regulacion
Arandela

Tapon aceite
Tapa

Caja interruptor
Interruptor

Biela

Regleta

Prensa estopa
Engrane doble
Tapa }
Engrane triple
Cabezal

Biela

Zapata
Casquillo

Eje largo

Tapa

115
/2/8
4/2/22
4/1/21
2/2/36-1
4/1/16
4/1/22
/2/10
143
2/2/81-1
94-88
1/2/20
4/2/18
102
120
2/2/2

/2/9
149

103

1/2/24
118

4/1/80
1/1/58
1/1/54
1/1/64
/1/53
1/1/51
12/51
4/1/55
1/57
1/1/15
61
1/2/91
1/2/34
1/2/33-1
1/2/100
/1/56
60
6
4/1/4
2/2/29
4/1/38
211
/1/63
4/1/62
1/1/60
/1/61
4/1/50

45




/> IBARMIA

1—SECURITY AND GENERAL INFORMATION.

1.1 - SECURITY

A drilling machine, due to its purpose, is
considered an “ open machine”. Therefore, some
safety measures have to be taken to avoid
accidents.

Bear in mind the following safety instructions:

« The machine must always be operated for the purpose for which was
designed.

« Do not ever stand under a hanging machine or nearby, when it is been
loaded for transportation.

« Connect the machine to an exclusive electric connection, which includes
a differential switch of protection. Plug in first the green-yellow protection
wire and then the others.

« The piece must always be fastened with suitable devices. Do not ever
hand-hold the pieces.

« Sharpened tools in good condition must always be used.

« Appropiate tools must always be used. Do not ever adapt a tool for a use
for which it was not designed.

« Use the correct speeds and feeds for the material being machined as well
as for the tool being used.

« Use glasses to prevent small chips from getting in the eyes.

« Insert the tools correctly in the toolholder cone.

« Fix the piece fastening devices to the machine table.

« Do not wear baggy clothes, loose gloves, etc., which can be caught by
the tool while drilling.

« Do not wear long hair, or at least tie it back while drilling.

« Keep the working place clean.

« Gather the chips with suitable instruments (brush, gloves, etc.).

« Before carrying out any operation which is not strictly drilling, tapping, etc.
(like lubricating, changing of tools, etc.) turn the main switch to the "0"
position.

« Before changing speeds, stop the machine and wait until all moving
elements are completely brought to a halt.

« Do not ever leave the machine on without supervision. When leaving the
machine, check that the general switch is in the “0" position and that all
moving elements are stopped.

« Check periodically the correct operating of all security controls and
elements of the machine.

« Before pressing the starting pushbutton, set the drill protector guard in the
working position.

« Consider work area environment. D'ont use electric power driven tools in
damp or wet locations. Keep work area well lit. D'ont use electric power
tools in presence of flammable liquids or gases.

« Keep children away.

« Use only such accessories and attachments as are recommended in the
operating instructions or the catalogue for the power tool concerned.

1.2. FORESEEN USE OF THE MACHINE.

The drilling machine was designed to be used with specific tools and for
certain machining operations.

The most common machining operation is the drilling of holes with
helicoidal drills. The drilling of holes is carried out by the combination of a
drill turning movement and a feed movement in the turning spindle
direction.

Besides the helicoidal drill, other tools can also be used to drill holes. There
is a great variaty of drill types and shapes in the market which can be used
on this machine, provided that they are designed for such a purpose and
that can be fixed in the spindle taper. They will usually be the Morse taper
or ISO type. The drill shanks should have the corresponding taper to the
spindle in which they are to be fitted, or parallel shank if they are going to
be fitted by means of a toolholder. Contact the tool manufacturer for any
further information. Do not ever use tools which were not designed to be
used in a drilling machine and that have been adapted.

A drilling machine can also perform other machining operations a part from
the driling, such as tapping, reaming, chamfering, puch marking,
countersinking, spotfacing. To perform such operations, it is necessary to
have appropiate tools, specially designed for this sort of jobs. In the tapping
case, besides using the correct tool, the machine has to be provided with
such a device that reverses the turning direction of the tool when it reaches
the tapping depth previously fixed.

1.3. CORRECT USE OF THE MACHINE.

The correct use of the machine involves:

« Not exceeding its working capacity.

« Operating the machine by qualified and trained staff and according to the points
mentioned in the instruccion  book.

» Working under the safety systems provided with the machine, checking them
and keeping them.

» Watching the safety measures mentioned in the instruction book and notices on
the machine.

» Wearing clothes which provide personal protection as mentioned in the
instruction book.

» Watching the safety measures which may affect work in the machine and that
can be lawfully expected, as well as those demanded in the workshops.

1.4. PIECE CLAMPING.

Tangential cutting forces and axial forces in the feed direction of the tool are
mainly produced during the drilling process. The tangential forces produce a
moment of forces which make the piece being drilled turn. Therefore, the pieces
to be drilled (or to be machined by one of the operations mentioned above) must
be clamped in an appropiate device such as a drillchuck and the drillchuck must
be correctly clamped to the machine table. For this reason the machine tables are
provided with "T" slots.

The pieces must be clamped conveniently by some clamping device.
The clamping devices in turn must be clamped to the machine table.
The machine table is provided with "T" slots for such purpose.

1.5. TOOL FIXING.
The tools generally used in this machine will have parallel or tapershanks.

Drillholders are normally used to fix to the main spindle of the machine the
parallel shank tools. This fixing device has usually got three jaws, which hold the
tool by the parallel part of the shank. These are used for small drill diametres
(max. up to dia. 16 mm). Bigger diametre drills, usually have taper shank of
morse taper type (the ones of smaller diametres to 16 mm can also have taper
shanks).

The housing in the main spindle to insert the tool is of morse taper type. It is very
important to insert the tool taper correctly in the main spindle taper to avoid the
tool falling from its housing when turning and provoke an accident. The coupling
system itself of the tool male taper in the female taper of the main spindle is auto-
locking, but for it the surfaces of the tool taper and spindle taper must be in
contact. To get the best possible contact, the surfaces of the tool taper as well as
the spindle taper should be in good conditions. Therefore, it is advisable to handle
the tool as well as the main spindle of the machine carefully.

1.6. CHIPS DURING MACHINING.

The machining process removes material from the piece. This material is
released in chips, which can be of different shapes depending on the material
itself. The most commom ones are of three types: fragmented chips in small bits,
short helicoidal chips and long helicoidal chips.

The chips fragmented in small bits can be rejected from the machining area and
can be dangerous if they reach the eyes of the operator. To avoid this, it is
advaisable to wear safety glasses.

The long helicoidal chips tend to roll up the tool and gain considerable volume
before breaking, which is dangerous if they reach the operator as they may
produce injuries. The reached volume may also displace the drill protector from
its security position, increasing the risk of an accident. It is advaisable to use
chipbreaking tools to machine materials which produce such chips. For further
information contact the tool manufacturer.

47



/> IBARMIA

1. SICHERHEIT ALLGEMEINE AUSKUNFT.

1.1. SICHERHEIT.

Bohrmaschinen gelten wegen des Gebrauchs, dem
sie unterworfen sind, als "offene" Maschinen,
weshalb ernsthafte Sicherheitsmafregeln ergriffen
werden mussen, um Unféllen vorzubeugen.

Immer die folgenden Sicherheitsmafregeln beachten:

« Die Maschine immer fir die Arbeiten einsetzen, fur die sie geschaffen
wurde.

« Niemals sich unter einer Maschine aufhalten, die aufgehangt ist, wenn ihr
Transport vorgesehen ist.

« Die Maschine ist an einen elektrischen Anschlul? anzuschlieRen, der
speziell fur diese Maschine geschaffen wurde und zu dem ein
Schutzdifferenzialschalter gehor. Zuerst das griin-gelbe Shutzkabel
anschlieBen, danach die restlichen.

« Immer das Werkstick mit den dafiir vorgesenhenen korrekten
Vorrichtungen bzw. Mitteln spannen. Niemals Teile mit der Hand
festhalten.

« Grundsatzlich gut geschliffene und erhaltene Werkzeuge einsetzen.

« Immwe die geeigneten Werkzeuge verwenden. Niemals ein Werkzeug fir
eine Arbeit herrichten, fur die es nicht vorgesehen war.

« Grundsatzlich geeignete Drehzahlen und Vorschiibe benutzen, ebenso
fur das zu bearbeitende Material wie fiir das eingesetzte Werkzeug.

« Arbeitsbrillen benutzen, um das Eindringen kleiner Metallsplitter in die
Augen zu vermeiden.

« Das Werkzeug korrekt in die Werkzeugaufnahme einfiihren.

« Spannen bzw. Befestigen der Spannvorrichtungen am Maschinentisch.

« Keine weite Kleidung oder Handschuhe etc. benutzen, da derlei vom
Werkzeug erfa3t werden konnte, wahrend man bohrt.

« Kein langes Haar tragen oder es zumindest zusammenbinden, solange
man bohrt.

« Den Arbeitsplatz sauber halten.

« Die Bohrspane mit geeigneten Instrumenten oder Mitteln wegnehmen
(Burste, Handschuhe usw.).

« Bevor irgendeine Angelegenheit in Gang gesetzt wird, die nicht strikt
Bohren oder Gewindeschneiden usw (Schmieren, Werkzeugwechsel,
usw.) ist, den Hauptschalter auf "0"-Stellung bringen.

« Vor einem Werkzeugwechsel dir Maschine abschalten und warten, bis
alle beweglichen Elemente derselben  vollkommen stillstehen.

« Niemals die Maschine ohne Beaufsichtigung laufen lassen. Im Moment
des Verlassens der Maschine tberprifen, daR der Hauptschalter auf der
"0"-Position steht und die beweglichen Elemente nicht mehr laufen.

¢ Periodisch das korrekte Funktionieren der Steuer- und
Sicherheitselemente tberpriifen, mit denen die Maschine ausgestattet ist.

« Vor Driicken des Starttasters immer den Bohrerschtz auf Arbeitsposition
bringen.

«  Berlcksichtigen Sie Umgebungseinfliisse. Beniitzen Sie
Elektrowerkzeuge nitch in feuchter oder nasser Umgebung. Sorgen Sie fur
gute Beleuchtung. Beniitzen Sie Elektrowerkzeuge nicht in der Nahe von
brennbaren Flussigkeiten oder Gassen.

« Halten Sie Kinder fern.

« Benitzen Sie nur Zubehér und Zusatzgerdte, die in der
Gebrauchsanweisung oder den jeweils glltigen Katalogen aufgefiihrt sind.

1.2. VORGESEHENER EINSATZ DER MASCHINE.

Die Bohrmaschine wurde entworfen, um mit spezifischen Werkzeugen und
fir einen bestimmten Bearbeitungstyp zu arrbeiten.

Der allgemeinste Bearbeitungsvorgang mit einer Bohrmaschine ist das
Bohren eines Loches mit einem Spiralbohrer. Das Bohren des Loches
erreicht man mit der Kombination einer Drehbewegung des Bohrers und
einer Vorschubbewegung in Richtung der Rotationsachse.

Abgesehen von Spiralbohrern kénnen auch andere Werkzeuge zum
Herstellen von Bohrungen eingesetzt werden. Es gibt eine grolRe Anzahl
von Typen und Formen von Bohrern auf dem Markt, die in dieser Maschine
eingesetzt werden konnen, natlirlich grundsatzlich dann, wenn sie dafur
vorgesehen sind und in der Spindelaufnahme befestigt werden kénnen.
Normalerweise ist die Aufnahme vom Typ MK oder ISO. Die Bohrerschafte
missen entsprechend dem Hauptspindelkegel, in dem sie angebracht
werden sollen, sein. Verfugt das Werkzeug uber einen zylindrischen
Schaft, so muR es ein Bohrfutterr bekommen. Bei jeglichem Zweifel setze
man sich mit dem Hersteller des Werkzeugs in Verbindung. Niemals
Werkzeuge benutzen, die nicht fir den Einsatz in einer Bohrmaschine
vorgesehen sind und bei denen irgendeine Anpassung vorgenommen
worden ist.

Eine Bohrmaschine ist auch fahig, andere Bearbeitungsgéange auszufiihren
abgesehen vom Bohren, zum Beispiel Gewindeschneiden, Aufreiben,
Abschragen, Ankornen, Absenken und Freischneiden. Um diese Vorgange
auszufiihren, mussen geeignete, speziell fur diese Arbeitstypen entworfene
Werkzeuge vorhanden sein. Im Falle des Gewindeschneidens braucht die
Maschine - abgesehen vom geeigneten Werkzeug - eine eingebaute
Vorrichtung zur Drehrichtungsumkehr des Werkzeugs, wenn die vorher
festgelegte Gewindeschneidtiefe erreicht ist.

1.3. RICHTIGER EINSATZ DER MASCHINE.

Der richtige Einsatz der Maschine schlief3t folgendes ein:

« Nicht die Arbeitskapazitat der Maschine tberschreiten.

» Ihre Bedienung durch fahiges und ausgebildetes Personal in Ubereinstimmung
mit dem in der Betriebsanleitung Dargelegten.

« Mit den in der Maschine vorgesehenen Sicherheitssystemen arbeiten, sie
Uberpriifen und warten.

« Die in der Betriebsanleitung und auf Warntafeln angegebenen Mal3nahmen zur
Sicherheit befolgen.

« Die in der Betriebsanleitung vermerkte Schutzkleidung bzw.
Schutzgegensténde benutzen.

* Allgemeine Sicherheitsmanahmen beachten, die die Arbeit an der Maschine
beeintrachtigen kénnen und vor dem Gesetz als auch vom Werk vorgeschrieben
sind.

1.4. SPANNEN DER TEILE.

Beim Bohrvorgang ergeben sich vor allen Dingen tangentiale Schnitt- und
Axialkrafte in Richtung des Werkzeugvorschubs. Die Tangentialkrafte I6sen
Krafte aus, welche das zu bohrende Teil zum Drehen bringen kénnen. Deshalb
mussen die zu bearbeitenden Teile (nicht nur die zu bohrenden, sondern auch
bei jedem weiteren vorher genannten BearbeitungsprozeR) sehr gut in einer
geeigneten Spannvorrichtung befestigt werden, was zum Beispiel ein korrekt am
Maschinentisch befestigter Schraubstock sein kann. Dazu haben die Tische der
IBARMIA-Maschinen die entsprechenden T-Nuten.

Die Werkstiicke mussen entsprechend an irgendeinem Spannelement
befestigt sein. Diese wiederum mussen ihrerseits am Maschinentisch
befestigt werden. Zu diesem  Zweck verfugt der Maschinentisch tber die
erforderlichen T-Nuten.

1.5. SPANNEN DES WERKZEUGS.

Die normalerweise in dieser Maschine verwendeten Werkzeuge haben
zylindrische oder kegelférmige Schéfte.

Um die Werkzeuge mit zylindrischem Schaft an der Bohrspindel zu befestigen,
benutzt man gewohnlich Werkzeughalter. Diese Spannvorrichtung hat
normalerweise drei Backen, die das Werkzeug am zylindrischen Teil des
Schaftes halten. Man benutzt sie fir kleine Bohrdurchmesser (maximal bis 16
mm Durchmesser). Bohrer groReren Durchmessers pflegen kegelférmige
Schéfte vom Morsekonus-Typ zu haben (die mit kleinerem Durchmesser als 16
kénnen auch kegelférmige Schafte haben).

Die Aufnahme in der Bohrspindel zum Werkzeugspannen ist vom Morsekonus-
Typ. Es ist sehr wichtig, den Konus des Werkzeugs korrekt in den Konus der
Bohrspindel einzufiihren, um zu vermeiden, dal3 selbige aus der Aufnahme
herausfallt, wenn sie sich dreht und so Unfélle verursacht. Das eigentliche
Koppelungssystem des Werkzeug-Kegelschafts in der Bohrspindelaufnahme ist
selbstblockierend, dazu mussen jedoch die Oberflachen des Werkzeugkonus'
und des Spindelkegels in Kontakt sein. Damit dieser Kontakt so gut wie moglich
ist, missen beide Oberflachen in tadellosem Zustand sein. Aus diesem Grunde
empfiehlt sich eine schonende Behandlung sowohl des Werkzeugs als auch der
Bohrspindel.

1.6. WAHREND DER BEARBEITUNG ANFALLENDE BOHRSPANE.

Der Bearbeitungsproze3 hebt Material vom Werkstiick ab. Dieses Material 16st
sich in Form von Spanen vom Teil ab, die wiederum verschiedene Formen haben
konnen, je nach Material des zu bearbeitenden Teils. Am Ublichsten sind drei
Arten: der in kleine Stiickchen zerbrochene Span, schraubenférmige kurze bzw.
lange Spéne.

Die in kleine Stiickchen zerbrochenen Spane kénnen vom Bearbeitungsbereich
weggeflogen sein und kénnen im Falle, daf sie in die Augen der Person, die die
Maschine bedient, fliegen. Damit dies nicht geschieht, empfiehlt sich das Tragen
einer Sicherheitsbrille.

Der lange schraubenférmige Span hat die Tendenz, sich um das Werkzeug zu
wickeln und einen beachtlichen Umfang zu erreichen, bevor er reifit, was ihn zu
einer Gefahr macht, da er zum Maschinenbedienungsmann fliegen und ihn
verletzen kann. Der erreichte Umfang kann ebenso den Bohrerschutz aus seiner
Sicherheitsposition verdréangen und das Unfallrisiko erhthen. Man empfiehlt die
Verwendung von Werkzeugen, die die Spane zerkleinern beim Arbeiten mit
Material, das diesen Spantyp produziert. Zu mehr Information sollte man mit dem
Werkzeughersteller Kontakt aufnehmen.

48



/> IBARMIA

1. SECURITE ET INFORMATION GENERALE.

1.1. SECURITE.

Une perceuser est considérée comme une
"machine ouverte" en raison de son usage Par
conséquent, il faut prendre de sérieuses
précautions de sécurité pour prevenir les
accidents.

Toujours tenir compte des indications de securité suivantes:

« Utiliser la machine seulement dans les normes préconisées par la
fabricant.

* Ne jamais se situer sous la machine qui est suspendue ou proximité
quand on procede a son transport.

« Brancher la machine a un point de connexion électrique exclusif sur
lequel il y ait un interrupteur différentiel de protection. Brancher tout d'abord
le cable de protecction vert-jaune puis, les autres.

« Fixer toujours la piece avec des dispositifs ou moyens adéquats a cet
effet. Ne jamais tenir les piéces a la main.

« Utiliser toujours des outils aiguisés et un bon état.

« Utiliser toujours des outils appropiés. Ne jamais utiliser d'outil pour un
usage qui ne soit pas le sien.

« Utiliser toujours des vitesses et avances appropiées aussi bien au
matériel usiné qu'a l'outil utilisé.

« Utiliser des lunettes pour éviter que des petits fragments de métal coupé
pénétrent dans les yeux.

« Introduire correctement les outils dans le cone porte-outils ou le mandrin.
« Fixer les dispositifs de fixation de pieces a la table de la machine.

+ Ne pas porter des vétements larges, gants, etc. qui peuvent étre
accrochés par I'outil en mouvement.

« Ne pas avoir des cheveux longs ou du moins les attacher durant l'usage
de la perceuse.

« Maintenir propre le poste de travail.

* Ramasser les copeaux a l'aide d'instruments ou moyens adéquats
(brosses, gants, etc.)

« Avant d'effectuer toute opération qui ne soit pas d'alésage, filetage, etc.
(graissage, changement d'outil, etc.) mettre l'interrupteur principal sur la
position "0".

« Avant de procéder a un changement de vitesse, stopper la machine et
attendre que tous les éléments mobiles s'arrétent complétement.

« Ne jamais laisser la machine en marche sans surveillance.Au moment de
quitter la machine, vérifier que l'interoupteur général est sur la position "0"
et que les éléments mobiles sont bien arrétés.

« Veérifier périodiquement le fonctionnement correct des commandes et
éléments de sécurité dont est dotée la machine.

* Avant dappuyer sur linterroupteur de marche, mettre toujours le
protecteur de foréts sur la position de sécurité.

* Tenez compte de I'environnement du domaine de travail. N'utilisez pas
d'outils électriques dans un environnement humide ou mouillé. Veillez a ce
que le domaine de travail soit bien éclairé. N'utilisez pas déutils électriques
si des liquides ou des gaz inflammables se trouvent a proximité.

« Tenez les enfants éloignés.

« N'utilisez que les accessoires et appareils adaptables mentionnés dans la
notice d'emploi ou les catalogues en vigueur.

1.2. UTILISATION PREVUE DE LA MACHINE.

La perceuse a été congue afin d'étre utilisée avec des ou-tils spécifiques et
pour un type déterminé d'opérations d'usinage.

L'opération d'usinage plus commune, est le percage d'orifices avec forét
hélicoidale. Le percage d'orifice s'obtient en combinant un mouvement de
rotation du forét et un mouvement d'avance vers l'axe de rotation.

On peut utiliser d'autres outils que le forét hélicoidale pour le percage
d'orifices. Il existe une grande variété de types et formes de foréts sur le
marché qui peuvent étre utilisés dans cette machine. Mais il faut tout de
méme qu'ils soient congus pour cela et qu'ils puissent se fixer dans le céne
de broche. Ce dernier, normalement sera du type Coéne Morse ou ISO. Les
queues de foréts devront avoir le cone correspondant a la broche ou l'on
veut les fixer ou bien la queue cylincrique dans le cas ou ils seraient fixées
a l'aide d'un mandrin. Au moindre doute se mettre en contact avec le
fabricant de I'outil. Ne jamais utiliser d'outils qui n‘aient pas été congus pour
étre utilisés avec une machine a percer et auxquels on ait fait une
adaptation.

Une perceuse peut réaliser d'autres opérations d'usinage qui ne soient pas
le percage tels le filétage, alesage chanfreinage, grenelage, chanfreinage
par fraise et feuilletage. Pour effectuer ces opérations des outils appropiés
sont nécessaires, la machine doit étre équipée d'un dispositif pour inverser
le sens de rotation de I'outil quand il obtient la profondeur de filetage fixée
antérieurement.

1.3. UTILISATION CORRECTE DE LA MACHINE.

L'utilisation correcte de la machine implique:

« Ne pas surpasser sa capacité de travail.

« Doit étre utilisée par un personnel compétent et informé du contenu du le livre
d'instructions.

* Travailler avec les systemes de sécurité dont est munie la machine, les réviser
et les entretenir.

» Observer les mesures de sécurité exprimées dans le livre d'instructions et les
écritaux adossés a la machine.

« Utiliser des vétements ou articles de protection personnelle spécifiés dans le
livre d'instructions.

« Observer les mesures de sécurité de type général qui puissent affecter le travail
sur la machine et qui soient  légalement exigibles, ainsi que celles qui le sont
dans le lieu de travail.

1.4. FIXATION DES PIECES.

Dans le procédé de pergage, des forces tangentielles de coupe et axiales vers
lavance de l'outil, se produisent fondamentalement. Les forces tangentielles
donnent lieu a un moment de forces qui font tourner la piece durant I'opération de
percage. Par conséquent les piéces qui vont étre percées (ou les pieces
auxquelles on va réaliser une des opérations d'usinage indiquées
antérieurement) doivent étre fixées sur un dispositif adéquat tel un étau. De
méme que ce dernier doit étre fixé correctement a la table de la machine.Pour
cela les tables des machines ont les rainures correspondants en "T".

Les pieces doivent étre fixées convenablement. Les dispositifs de serrage

doivent étre fixés a la table de la machine. La table de la machine est
munie des ranures en "T" expressément.

1.5. SERRAGE DE L'OUTIL.

Les outils utilisés normalement sur cette machine ont des queues cylindriques ou
coniques.

Pour fixer & la broche principale de la machine les outils a queue cylindrique, on
utilise généralement les mandrins. Ce dispositif de serrage a normalement trois
griffes, lesquelles serrent l'outil par la partie cylindrique de la queue. On utilise
pour des diamétres de broche petits (maximum de 16 mm). Les broches de
diamétre supérieur, ont une queue conique de type cone morse (celles de
diameétres inférieures a 16 mm peuvent aussi avoir des queues coniques).

Le logement de broche principal pour insérer I'outil est de type céne morse. Il est
trés important que lintroduction du cone de l'outil dans le cone de la broche
principal se fasse correctement afin d'éviter qu'il ne tombe quand elle tourne et
provoque des accidents. Le systeme d'accouplement du cone male de l'outil
dans le cone famelle de la broche principale est autobloquant, mais pour cela les
surfaces du cone de l'outil et celle de la broche principale doivent étre en contact.
Pour obtenir le meilleur contact possible, les surfaces du cone de l'outil et celle du
cone de la broche principale, devront étre propes et sans coups. Par conséquent,
il est recommandé de traiter délicatement aussi bien l'outil que la broche
principale de la machine.

1.6. COPEAUX PRODUITS DURANT L'USINAGE.

Le procédé de la machine fait perdre de la matiere a la piece. Cette matiére se
détache de la piéce en forme de copeaux, lesquels peuvent étre de diverses
formes tout dépend de la matiere de celle-ci. Les plus communs sont de trois
types: le copeau fragmenté en petits morceaux, copeaux hélicoidaux courts et les
copeaux helicoidaux longs.

Les copeaux fragmentés en petits morceaux peuvent sauter de la zone d'usinage
et étre dangereux pour les yeux de l'opérateur. Il est donc recommandé d'utiliser
des lunettes de sécurité pour éviter les accidents.

Le copeau hélicoidal long a tendance a s'enrouler autour de l'outil atteignant un
volume considérable avant de se briser, ce qui le rend dangereux pour
'opérateur pouvant lui produire des lésions. Le volume qu'il atteint, peut aussi
faire déplacer le protecteur de broche de sa position de sécurité augmentant ainsi
le risque d'accident. Il est recommandé d'utiliser des outils avec des brises-
copeaux pour usiner des matériaux qui produissent ce type de copeaux. Pour
plus d'information se mettre en contact avec le fabricant de I'outil.

49



/> IBARMIA

1. SEGURIDAD E INFORMACION GENERAL.

1.1. SEGURIDAD.

Una méaquina taladradora, debido al uso al que ha
sido destinada, es considerada como una "maquina
abierta”. Por ello, hay que tomar serias
precauciones de seguridad para prevenir
accidentes.

Tener en cuenta siempre las siguientes indicaciones de seguridad:

« Utilizar siempre la maquina para el uso para el que ha sido disefiada.

« No situarse nunca debajo de una maquina que esté suspendida o en su
proximidad, cuando se esta procediendo a su transporte.

« Conectar la maquina a un punto de conexion eléctrica exclusivo, en el
cual esté incluido un interruptor diferencial de proteccion. Conectar primero
el cable de proteccién verde-amarillo y seguidamente, los demas.

« Sujetar siempre la pieza con dispositivos 0 medios adecuados para tal
efecto. No sujetar nunca las piezas con la mano.

« Utilizar siempre herramientas afiladas y en buen estado.

« Utilizar siempre herramientas apropiadas. No adaptar nunca una
herramienta para un uso para el que no ha sido previsto.

« Utilizar siempre velocidades y avances apropiados tanto para el material
que se esté mecanizando como para la herramienta que se esté usando.

« Usar gafas para evitar que pequefios fragmentos de metal cortado
penetren en los ojos.

« Introducir las herramientas correctamente en el cono portaherramientas.
« Sujetar los dispositivos de amarre de piezas a la mesa de la maquina.

« No usar ropas holgadas, guantes, etc. que puedan ser atrapadas por la
herramienta mientras se esté taladrando.

* No llevar pelo largo, o por lo menos, recogerlo mientras se esté
taladrando.

« Mantener limpio el puesto de trabajo.

« Recoger la viruta con medios adecuados (cepillo, guantes, etc.).

« Antes de efectuar alguna operacién que no sea estrictamente de
taladrado, roscado, etc. (engrase, cambio de herramienta, etc.), poner el
interruptor principal en la posicién "0".

« Antes de proceder a un cambio de velocidades, parar la maquina y
esperar a que se detengan completamente los elementos méviles de la
misma.

< No dejar nunca la maquina en marcha sin supervisién. En el momento de
dejar la maquina, comprobar que el interruptor general esta en la posicién
"0"y los elementos méviles estan parados.

« Comprobar periédicamente, el correcto funcionamiento de los mandos y
elementos de seguridad con los que va dotada la maquina.

« Antes de presionar el pulsador de marcha, poner siempre el protector de
brocas en la posicion de trabajo.

« Tener en cuenta los influjos del ambiente. No utilizar herramientas
eléctricas en ambientes himedos. Cuide que el &rea de trabajo esté bién
iluminado. No utilice herramientas eléctricas en proximidad de liquidos o
gases inflamables.

« Mantenga los nifios alejados.

* No emplee mas que los accesorios y los aparatos adaptables
mencionados en las instrucciones de manejo, o que estén recomendados
en los catélogos actuales.

1.2. USO PREVISTO DE LA MAQUINA.

La méaquina taladradora ha sido disefiada para ser usada con unas
herramientas especificas y para un determinado tipo de operaciones de
mecanizado.

La operacién de mecanizaciéon mas comun, es el taladrado de orificios con
broca helicoidal. El taladrado del orificio, se consigue mediante la
combinacién de un movimiento de rotacién de la broca y un movimiento de
avance en direccién del eje de rotacion.

Aparte de la broca helicoidal, se pueden utilizar otras herramientas para el
taladrado de orificios. Hay una gran variedad de tipos y formas de broca
en el mercado que pueden ser usadas en esta maquina, siempre y
cuando, estén disefiadas para ello y se puedan fijar en el cono del husillo.
El mismo, normalmente sera del tipo Cono Morse o ISO. Los mangos de
las brocas deberan tener el cono correspondiente al del husillo en el que
se quieran fijar, o mango cilindrico si van a ser fijados mediante un
portabrocas. Ante cualquier duda, ponerse en contacto con el fabricante
de la herramienta. No utilizar nunca herramientas que no han sido
concebidas para ser usadas con una maquina taladradora y a las cuales,
se les ha hecho alguna adaptacion.

Una maquina taladradora también es capaz de realizar otras operaciones
de mecanizado aparte de la de taladrado, como pueden ser el roscado,
escariado, chaflanado, graneteado, avellanado y lamado. Para efectuar
estas operaciones, hacen falta herramientas apropiadas, especialmente
disefiadas para este tipo de trabajos. En el caso de roscado, ademas de
usar la herramienta apropiada, la maquina tiene que tener incorporado
algun dispositivo para invertir el sentido de giro de la herramienta cuando
alcanza la profundidad de roscado previamente fijada.

1.3. USO CORRECTO DE LA MAQUINA.

El uso correcto de la maquina implica:

» No sobrepasar su capacidad de trabajo.

» Ser manejada por personal capacitado e instruido, y de acuerdo con lo
expuesto en el libro de instrucciones.

« Trabajar con los sistemas de seguridad con los que va provista la maquina,
revisarlos y mantenerlos.

» Observar las medidas de seguridad expresadas en el libro de instrucciones y
carteles adosados a la maquina.

« Utilizar prendas o articulos de proteccién personal especificados en el libro de
instrucciones.

» Observar medidas de seguridad de tipo general que puedan afectar al trabajo
en la maquina y que sean legalmente exigibles, asi como las que sean exigibles
en el centro de trabajo.

1.4. AMARRADO DE LAS PIEZAS.

En el proceso de taladrado se producen fundamentalmente fuerzas tangenciales
de corte y fuerzas axiales en direccion de avance de la herramienta. Las fuerzas
tangenciales, dan lugar a un momento de fuerzas que hacen girar a la pieza que
se esta taladrando. Por lo tanto, las piezas que se vayan a taladrar (o se les vaya
a hacer alguna de las operaciones de mecanizacién indicadas anteriormente),
deben ser amarradas en un dispositivo adecuado como pueder ser una
mordaza. A su vez, la mordaza debe ser amarrada correctamente a la mesa de
la maquina. Para ello, las mesas de las maquinas, llevan los correspondientes
canales en "T".

Las piezas deben ser amarradas convenientemente a algln dispositivo de
amarre. Los dispositivos de amarre a su vez, deben estar amarrados a la
mesa de la maquina. La mesa de la maquina va dotada de canales en "T"
paratal propésito.

1.5. SUJECION DE LA HERRAMIENTA.

Las herramientas que normalmente se usen en esta maquina tendran mangos
cilindricos o conicos.

Para fijar al husillo principal de la maquina las herramientas de mango cilindrico,
normalmente se usan los portabrocas. Este dispositivo de sujecion tiene
normalmente tres garras, las cuales, sujetan a la herramienta por la parte
cilindrica del mango. Se utilizan para didmetros de broca pequefios (méaximo
hasta @16 mm). Brocas de mayor diametro, suelen tener mango cénico del tipo
cono morse (las de diametros inferiores a 16 mm también pueden tener mangos
conicos).

El alojamiento en el husillo principal para insertar la herramienta es del tipo cono
morse. Es muy importante el introducir correctamente el cono de la herramienta
en el cono del husillo principal para evitar que la misma caiga de su alojamiento
cuando esté girando y provoque accidentes. El propio sistema de acoplamiento
del cono macho de la herramienta en el cono hembra del husillo principal es
autoblocante, pero para ello las superficies del cono de la herramienta y la del
cono del husillo deben estar en contacto. Para lograr que este contacto sea el
mejor posible, tanto las superficies del cono de la herramienta como la del cono
del husillo principal deberan estar en buenas condiciones. Por lo tanto, se
recomienda tratar con cuidado tanto la herramienta como el husillo principal de la
maquina.

1.6. VIRUTAS PRODUCIDAS DURANTE LA MECANIZACION.

El proceso de mecanizacion quita material a la pieza. Este material es
desprendido de la pieza en forma de virutas, las cuales pueden ser de diversas
formas dependiendo del material de la misma. Las mas comunes son de tres
tipos: la viruta fragmentada en pequefios trozos, virutas helicoidales cortas y las
virutas helicoidales largas.

Las virutas fragmentadas en pequefios trozos pueden salir despedidas de la
zona de mecanizacién y ser peligrosas en caso de alcanzar en los ojos a la
persona que trabaja en la maquina. Para que esto no ocurra, se recomienda usar
gafas de seguridad.

La viruta helicoidal larga tiende a enrollarse alrededor de la herramienta
alcanzando un volumen considerable antes de romperse, lo cual lo hace
peligroso al poder alcanzar al operador de la maquina y producirle lesiones. El
volumen que alcanza, también puede hacer desplazar al protector de brocas de
su posicion de seguridad aumentando el riesgo de accidente. Se recomienda
usar herramientas con rompevirutas para mecanizar materiales que producen
este tipo de virutas. Para mas informacién ponerse en contacto con el fabricante
de la herramienta.

50






S

ESAU

EIA

El

ECIIR

EIA

EREE

Y

=LEOTRIGAL DERANNE

=PERVIRISEHSGHENA

E

RIGE



m
ILNVX :0avoIdid3an
H”<no_._ zo_mmm.>\ <_>_u30wm.z : @E E@@.E

m_ooo o._m_oo_>_
m_w<m_._m_w:zoz_>><moo_m5m._m_ oo_n_oo ._m_n_o_\,_ @mmdmo\mo <Iom_”_

N% m\ﬁ <mo-ﬁoo om\mq\osm& oW | R SEIEIAINID Q %@

N ™

ﬁA € 01 END QA e 9 O
N

9 5
mm vmﬂ z 1 1
em | ea | en molA|n
@
m
o vm o 01T
q 101
SN T
m
m:u m:u
G SH
o 0
N . . =
N4 N
o o €1
H ozl
g1
HJ
vJ mu




. ‘OavINNY
¢ =ad €t a€e0-2¢100 0S/SY/0v/SE- INSEEININM
ILNVYX :0avoldidan @E %@@.E Q O
¢ VCOH NOISH3IA / YWINOST N 3009 OTIAOW .
ISV / ‘N ONIMVYHA 214910313 091dod 713d0ON 9661/€0/80 ‘YHO3d
w@b\\
&3 OO T Tax
zax SN TN TH
ZH m@
1€ T
2vs
o5
TvS TN €ds
ﬂw T 0 [
= TT
T 0
// 7 \\
@ 1 zas
iymom
ot
el 0 5 AO
F - W
ve AOTT
9
4
lin TWO
g
=0 ¥nd
80S
%
sn4
B Uﬁm_m
vS
O
€
C H D] | | a




LISTADO DE COMPONENTES DE LA MANIOBRA ELECTRICA DE MODELOS:
ELECTRIC COMPONENT LIST OF MODELS:

AUFSTELLUNG DER TEILE DER ELEKTROAUSRUSTUNG DER MODELLE:
LISTE DES COMPOSANTES DE LA MANOEUVRE ELECTRIQUE DE MODELES:

A - 35/40/45/50

ITEM CANT. REFERENCIA DENOMINACION
QTY. REFERENCE DESCRIPTION
MENGE REFERENZ BEZEICHNUNG
QTITE. REFERENCE DESCRIPTION
SB1 1 3SB3000 1AA20 + Pulsador de emergencia Siemens / Siemens emergency push button /
(2) 3sB3400 OC Siemens-Notstop / Bouton d'arrét d'emergence Siemens
SB2 1 3SB3000 OBA11 + Pulsador de parada Siemens / Siemens Stop push button / Siemens-
3SB3400 OC Halttaster / Bouton poussoir d'arrét Siemens
SB3 1 3SB3000 OAA61 + Pulsador de marcha Siemens / Siemens start push button / Siemens
3SB3400 OB Lauftaster / Bouton de mise en marche Siemens
SAl APR 631 NH/2 Interruptor de luz / Light switch / Lichtschalter / Interrupteur d'éclairage
SA2 APR 631 NH/2 Interruptor de motobomba / Cooling motor switch /
KuhImittelpumpenschalter / Interrupteur de motopompe
KM3 1 3TF2010 OAG2 Contactor de motobomba Siemens / Siemens cooling motor /
Siemens-Schiitz der Kiihimittelpumpe / Contacteur de motopompe
Siemens
TC1 1 100W 0/220V/380V Transformador Reacflux / Reacflux transformer / Transformator
0/110Vv/30W Reacflux / Transformateur Reacflux
0/24VI70W
M1 1 Motor trifasico / Three-phase motor / Drehstrommotor / Moteur
triphasée
M3 1 Motobomba trifasica / Three-phase cooling motor / Drehstrom-
Motorpumpe / Motopompe triphasée
QM1 1 Sensor térmico del motor / Temperature motor sensor / Warmesensor
des Motors / Sensibilisateur thermique du moteur
QM3 1 Sensor térmico de la motobomba / Temperature cooling motor /
Warmesensor des Kiihimittelmotors / Sensibilisateur thermigue de la
motopompe
HL1 1 S-460 Piloto de tension Semel / Semel light pilot / Spannungs-
Leuchtlampchen Semel / Lampe-signal de tension Semel
HL2 60W/24V Bobilla Osram / Osram bulb / Osram-Gliihbirne / Ampoule Osram
FU3 @10 x 38 mm Fusible Legrand de 2 amp. / 2 amp. Legrand fuse / Sicherung Legrand
2 Amp. / Fusible Legrand 2 amp.
FU4 1 @5 x 20 mm Fusible de cristal de 2 amp. / 2 amp. glass fuse / Glassicherung 2
Amp. / Fusible en verre de 2 amp.
FU5 1 @5 x 20 mm Fusible de cristal de 4 amp. / 4 amp. glass fuse / Glassicherung 4
Amp. / Fusible en verre de 4 amp.
SQ8 1 Micro del protector de brocas / Drill guard micro switch / Bohrerschutz-

Mikroschalter / Micro protecteur de broches




Fusibles Legrand (tamafio @10 x 38mm) para motor principal / @10 x 38mm Size Legrand fuses for main motor / Legrand-
Sicherungen (GréRRe @10 x 38 mm) fur Hauptmotor / Fusibles Legrand (taille @10 x 38 mm) pour moteur principale

ITEM CANT. A-35 A-40/45 A-50
QTY.
MENGE
QTITE.
220V 380 V 220V 380 V 220V 380 V
FU1 3 10 amp. 6 Amp. 15 Amp. 10 Amp. 20 Amp. 10 Amp.

Contactor Siemens del motor principal / Siemens main motor contactor / Siemens-Schiitz des Hauptmotors / Contactteur

Siemens du moteur principale

ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
A-35 A-40/45 A-50
KM1 1 3TF3010 OAG2 3TF3110 OAG2 3TF3200-OAG2 +
3TX4010-2A
Interruptor principal Baco / Baco main switch / Baco Hauptschalter / Interrupteur principale Baco
ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
A-35 A-40/45 A-50
KS1 1 PR-12 1103 A8 PR-12 1103 A8 PR-17 1103 A8

Conmutador inversor de giro Baco / Baco turning reversing switch / Spindelmotor Abschalter Baco / Conmutateur moteur

broche Baco

ITEM CANT.
QTY.
MENGE

QTITE.

MODELO / MODEL / MODELLE / MODELE

A-35

A-40/45

A-50

KS5 1

PR-12 9061 D4

PR-12 9061 D4

PR-17 9061 D4







S

ESAU

EIA

El

ECIIR

EIA

EREE

Y

=LEOTRIGAL DERANNE

=PERVIRISEHSGHENA

E

RIGE



. . :OaQvINNY
m_mo _\o\mﬁ V#0-GT00 0L//S€-8 | TSEEAIN
i NN IATEINAET
H”<no_._ zo_mmm>\<§m30wm.z 3009 OTIAOW .
m_w<m_|_m_w_\.zOZ_>><N_DO_N_FOm_._m_ 091d0d LE[e]e]]] 9661/€0/8¢ ‘WYHO3d
w
EN n
mm — —_—
N j € ot D j e ° WO
H z 9 S
Em 8 8 I~ ] N
+
o Nm EM | EA | EN M A n
vm
@:“_
m
om Hm
o oN o 01T
q %
TOL S—— —— >
S TN
m
mzn_ end
0
N GSH TS -
I =
N4 N
€1
91 O
H (OA
g1
11
v O




”m_n_ ”OD<|_DZ<

J@@@MZZ@
@ggﬁﬁﬂg

vo\mﬁ

zo_mmm>\<§m30wm.z
m_m<m_.m_w:.zoz_>><moo_m5m._m_

m_vo-m._”oo

m_DOO
OO_DOO

”OD<U_H__w_m_>

N”<nOI omma\mo\mw ”<IUm_u_ %

mm

NJI

mm Hm

H<m

NN
HJU

o

~

H>

)

%vui
Sm

wm mm >o

>OHH

HJX

Nm vDu

NDu m:u

vm




‘0avOIHIM3aA
€ VrOH NOISY3A / YIWINOS3 ‘N 300D OT3IAOW @E %@@.E

3SV3134 /N ONIMYHA DI¥LDT 13 091a00 RETelo]]] 9661/€0/8¢ ‘VHO34

£ v0/ST Z¥0-5T00 0L/"/S€-8 CWIMY_| - Ry SEEIAINITY Q %@

)

O O
[ON®)
3d

[0)
201
T01

Sl

] L]
64s M\

@) GSH
@)
SISISIE ™ ENM T

—— €ndll

:mm@@

TNl T4d 1oL

N




LISTADO DE COMPONENTES DE LA MANIOBRA ELECTRICA DE MODELOS:

ELECTRIC COMPONENT LIST OF MODELS:

AUFSTELLUNG DER TEILE DER ELEKTROAUSRUSTUNG DER MODELLE:
LISTE DES COMPOSANTES DE LA MANOEUVRE ELECTRIQUE DE MODELES:

B-35, B-40/45, B-50

ITEM CANT. REFERENCIA DENOMINACION
QTY. REFERENCE DESCRIPTION
MENGE REFERENZ BEZEICHNUNG
QTITE. REFERENCE DESCRIPTION
SB1 1 3SB1000 1ACO01 + Pulsador de emergencia Siemens / Siemens emergency push button /
3SB1300 OC + Siemens-Notstop / Bouton d'arrét d'emergenge Siemens
3SB1400 OC
SB2 1 3SB1000 OLBO1 + Pulsador de parada Siemens / Siemens Stop push button / Siemens-
3SB1300 OC Halttaster / Bouton poussoir d'arrét Siemens
SB3 1 3SB1000 OAGO1 + Pulsador de marcha Siemens / Siemens start push button / Siemens
3SB1300 OB Lauftaster / Bouton de mise en marche Siemens
SAl APR 631 NH/2 Interruptor de luz / Light switch / Lichtschalter / Interrupteur d'éclaraige
SA2 APR 631 NH/2 Interruptor de motobomba / Cooling motor switch /
KuhImittelpumpenschalter / Interrupteur de motopompe
KM3 1 3TF2010 OAFO Contactor de motobomba Siemens / Siemens cooling motor /
Siemens-Schiitz der Kiihimittelpumpe / Contacteur de motopompe
Siemens
TC1 1 180W 0/220V/380V Transformador Reacflux / Reacflux transformer / Transformator
0/110V/40W Reacflux / Transformateur Reacflux
0/26V/140W
M1 1 Motor trifasico / Three-phase motor / Drehstrommaotor / Moteur
triphasée
M3 1 Motobomba trifasica / Three-phase cooling motor / Drehstrom-
Motorpumpe / Motopompe triphasée
QM1 1 Sensor térmico del motor / Temperature motor sensor / Warmesensor
des Motors / Sensibilisateur thermique du moteur
QM3 1 Sensor térmico de la motobomba / Temperature cooling motor /
Warmesensor des Kihimittelmotors / Sensibilisateur thermique de
motopompe
HL1 1 S-460 Piloto de tension Semel / Semel light pilot / Spannungs-
Leuchtlampchen Semel / Lampe-signal de tension Semel
HL2 1 60W/24V Bobilla Osram / Osram bulb / Osram-Gliihbirne / Ampoule Osram
FU3 2 @10 x 38 mm Fusible Legrand de 2 amp. / 2 amp. Legrand fuse / Sicherung Legrand
2 Amp. / Fusible Legrand 2 amp.
FU4 1 @5 x 20 mm Fusible de cristal de 2 amp. / 2 amp. glass fuse / Glassicherung 2
Amp. / Fusible en verre de 2 amp.
FU5 1 @5 x 20 mm Fusible de cristal de 6 amp. / 6 amp. glass fuse / Glassicherung 6
Amp. / Fusible en verre de 6 amp.
FU6 1 @5 x 20 mm Fusible de cristal de 4 amp. / 4 amp. glass fuse / Glassicherung 4
Amp. / Fusible en verre de 4 amp.
FU7 1 @5 x 20 mm Fusible de cristal de 6 amp. / 6 amp. glass fuse / Glassicherung 6
Amp. / Fusible en verre de 6 amp.
KL1 1 SL-150 Rele Electromatic / Electromatic relay / Elektromatik-Relais / Relais
Electromatic
V1 V56ZA8 Varistor / Varistor / Varistor / Varistor
RF1 KBPC 25/10 Rectificador de corriente / Rectifier / Stromgleichrichter / Rectificateur
de courant
SQ1 1 Z15 GQ22 Micro Omron / Omrom micro switch / Omron Mikroschalter / Mocro
Omron
SQ8 1 Micro del protector de brocas / Drill guard micro switch / Bohrerschutz-

Mikroschalter / Micro protecteur de broches




Fusibles Legrand (tamafio @10 x 38mm) para motor principal / @10 x 38mm Size Legrand fuses for main motor / Legrand-
Sicherungen (GréRRe @10 x 38 mm) fur Hauptmotor / Fusibles Legrand (taille @ 10 x 38 mm) pour moteur principale

ITEM CANT. B-35 B-40/45 B-50
QTY.
MENGE
QTITE.
220V 380V 220V 380V 220V 380V
FU1l 3 10 amp. 6 Amp. 15 Amp. 10 Amp. 20 Amp. 10 Amp.

Contactor Siemens del motor principal / Siemens main motor contactor / Siemens-Schiitz des Hauptmotors / Contacteur
Siemens du moteur principale

ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
B-35 B-40/45 B-50
KM1 1 3TF3010 OAG2 3TF3110 OAG2 3TF3200-OAG2 +
3TX4010-2A

Embrague electromagnético Goizper / Goizper electromagnetic clutch / Elektromagnetische Kupplung Goizper / Embrayage
électromagnétique Goizper

ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
B-35 B-40/45 B-50
cL1 1 EE-25/400 EE-50/400 EE-50/400

Interruptor principal baco / Baco main switch / Baco Hauptschalter / Interrupteur principale Baco

ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
B-35 B-40/45 B-50
KS1 1 PR-12 1103 A8 PR-16 1103 A8 PR-16 1103 A8




LISTADO DE COMPONENTES DE LA MANIOBRA ELECTRICA DE MODELOS:

ELECTRIC COMPONENT LIST OF MODELS:

AUFSTELLUNG DER TEILE DER ELEKTROAUSRUSTUNG DER MODELLE:
LISTE DES COMPOSANTES DE LA MANOEUVRE ELECTRIQUE DE MODELES:

B-60, B-70
ITEM CANT. REFERENCIA DENOMINACION
QTY. REFERENCE DESCRIPTION
MENGE REFERENZ BEZEICHNUNG
QTITE. REFERENCE DESCRIPTION
SB1 1 3SB1000 OACO1 + Pulsador de emergencia Siemens / Siemens emergency push button /
3SB1300 OC + Siemens-Notstop / Bouton d'arrét d'emergenge Siemens
3SB1400 OC
SB2 1 3SB1000 OLBO1 + Pulsador de parada Siemens / Siemens Stop push button / Siemens-
3SB1300 OC Halttaster / Bouton poussoir d'arrét Siemens
SB3 1 3SB1000 OAGO1 + Pulsador de marcha Siemens / Siemens start push button / Siemens
3SB1300 OB Lauftaster / Bouton de mise en marche Siemens
SAl APR 631 NH/2 Interruptor de luz / Light switch / Lichtschalter / Interrupteur d'éclaraige
SA2 APR 631 NH/2 Interruptor de motobomba / Cooling motor switch /
KuhImittelpumpenschalter / Interrupteur de motopompe
KM3 1 3TF2010 OAFO Contactor de motobomba Siemens / Siemens cooling motor /
Siemens-Schiitz der Kiihimittelpumpe / Contacteur de motopompe
Siemens
TC1 1 180W 0/220V/380V Transformador Reacflux / Reacflux transformer / Transformator
0/110v/40W Reacflux / Transformateur Reacflux
0/26V/140W
M1 1 Motor trifasico / Three-phase motor / Drehstrommotor / Moteur
triphasée
M3 1 Motobomba trifasica / Three-phase cooling motor / Drehstrom-
Motorpumpe / Motopompe triphasée
QM1 1 Sensor térmico del motor / Temperature motor sensor / Warmesensor
des Motors / Sensibilisateur thermique du moteur
QM3 1 Sensor térmico de la motobomba / Temperature cooling motor /
Warmesensor des Kihlmittelmotors / Sensibilisateur thermique de
motopompe
HL1 1 S-460 Piloto de tension Semel / Semel light pilot / Spannungs-
Leuchtlampchen Semel / Lampe-signal de tension Semel
HL2 60W/24V Bobilla Osram / Osram bulb / Osram-Gliihbirne / Ampoule Osram
FU3 @10 x 38 mm Fusible Legrand de 2 amp. / 2 amp. Legrand fuse / Sicherung Legrand
2 Amp. / Fusible Legrand 2 amp.
FU4 1 @5 x 20 mm Fusible de cristal de 2 amp. / 2 amp. glass fuse / Glassicherung 2
Amp. / Fusible en verre de 2 amp.
FU5 1 @5 x 20 mm Fusible de cristal de 6 amp. / 6 amp. glass fuse / Glassicherung 6
Amp. / Fusible en verre de 6 amp.
FU6 1 @5 x 20 mm Fusible de cristal de 4 amp. / 4 amp. glass fuse / Glassicherung 4

Amp. / Fusible en verre de 4 amp.




FU7 1 @5 x 20 mm Fusible de cristal de 6 amp. / 6 amp. glass fuse / Glassicherung 6
Amp. / Fusible en verre de 6 amp.

KL1 1 SL-150 Rele Electromatic / Electromatic relay / Elektromatik-Relais / Relais
Electromatic

V1 V56ZA8 Varistor / Varistor / Varistor / Varistor

RF1 KBPC 25/10 Rectificador de corriente / Rectifier / Stromgleichrichter / Rectificateur
de courant

SQ1 1 Z15 GQ22 Micro Omron / Omrom micro switch / Omron Mikroschalter / Mocro
Omron

SQ8 1 Micro del protector de brocas / Drill guard micro switch / Bohrerschutz-
Mikroschalter / Micro protecteur de broches

Fusibles Legrand (tamafio @10 x 38mm) para motor principal / @10 x 38mm Size Legrand fuses for main motor / Legrand-

Sicherungen

Groflle @10 x 38 mm) fiir Hauptmotor / Fusibles Legrand (taille @ 10 x 38 mm) pour moteur principale

ITEM CANT. B-60 B-70
QTY.
MENGE
QTITE.
220V 380V 220V 380V
FU1l 3 25 amp. 16 Amp. 35 Amp. 25 Amp.
Contactor Siemens del motor principal / Siemens main motor contactor / Siemens-Schiitz des Hauptmotors / Contacteur
Siemens du moteur principale
ITEM CANT. MODELO / MODEL / MODELLE / MODELE
QTY.
MENGE
QTITE.
B-60 B-70
KM1 1 3TF3300 OAG2 + 3TF3400 OAG2 +
3TX4010-2A 3TX4010-2A

Embrague electromagnético Goizper / Goizper electromagnetic clutch / Elektromagnetische Kupplung Goizper / Embrayage

électromagnétique Goizper

ITEM CANT. MODELO / MODEL / MODELLE / MODELLE
QTY.
MENGE
QTITE.
B-60 B-70
cL1 1 EE-100/400 EE-100/400

Interruptor principal baco / Baco main switch / Baco Hauptschalter / Interrupteur principal Baco

ITEM CANT
QTY.
MENGE

QTITE.

MODELO / MODEL / MODELLE / MODELE

B-60

B-70

KS1 1

PR-25 1103 A8

PR-25 1103 A8




"EC" DECLARATION OF CONFORMITY
EG - KONFORMITATSERKLARUNG
DECLARATION “CE” DE CONFORMITE
DECLARACION “CE” DE CONFORMIDAD

IBARMIA
UNIVERSAL

€

IBARMIA UNIVERSAL, S.L.U.
Txerloie Auzoa n° 3
20720 AZKOITIA — GUIPUZCOA (SPAIN)

Tfno: 943-85 13 27
Fax: 943-85 10 78

Declares under his responsibility that the machine:
Déclare sous sa responsabilité, que la perceuse :

http: www.ibarmiauniversal.com
e-mail: ibarmiauniversal@ibarmiauniversal.com

Ubernimmt die Verantwortung, daR die Bohrmaschine:
Declara bajo su responsabilidad que la maquina:

Machine / Maschine / Machine /7 Maquina:

A-40 / BX_A940

Product designation / Produktbezeichnung / Désignation

du produit / Designacion del producto:

PERCEUSE A COLONNE

Function / Funktion / Fonction / Funcién :

PERCER

Serial No. / Serien-Nr.: / No. de série / N° de serie:

E1649 / 160895

Manufacturing year / Produktionsjahr / Année de

fabrication / Ao construccion:

2016

Complies with all applicable provisions of Directive
2006/42/EC of the European Parliament and Council,
from May 17th 2006, relative to the machines.

In addition, it complies with all applicable provisions of
the following directive:

e Directive 2014/30/EU of the European Parliament
and Council of 26 February 2014 on the
harmonisation of the laws of the Member States
relating to electromagnetic compatibility.

The following Harmonized Standards were applied:
ENISO 12100: 2010
EN I1SO 60204-1:2005/+A1:2008

EN ISO 13849-1:2006
EN 12717:2001+A1:2009

Entspricht allen anwendbaren Vorschriften der Richtlinie
2006/42/EG des Europidischen Parlaments und des Rates vom
17. Mai 2006 in Bezug auf die Maschinen.

Dariiber hinaus erfiillt es alle geltenden Bestimmungen der
folgenden Richtlinie:

e Richtlinie 2014/30/EU des Europidischen Parlaments und
des Rates vom 26. Februar 2014 zur Harmonisierung der
Rechtsvorschriften der Mitgliedstaaten Gber die
elektromagnetische Vertraglichkeit.

Folgende harmonisierte Normen wurden angewandt:
EN 1SO 12100: 2010
EN ISO 60204-1:2005/+A1:2008

EN ISO 13849-1:2006
EN 12717:2001+A1:2009

Il est conforme a toutes les dispositions applicables de la
directive 2006/42 / CE du Parlement européen et du
Conseil du 17 mai 2006 sur les machines.

En outre, il est conforme a toutes les dispositions
applicables de la directive suivante:

e La directive 2014/30/UE du Parlement européen et
du Conseil du 26 février 2014 relative a
I’harmonisation des législations des Etats membres
concernant la compatibilité électromagnétique.

Les normes harmonisées suivantes ont été appliquées:
EN 1SO 12100: 2010

EN ISO 60204-1:2005/+A1:2008

EN 1SO 13849-1:2006

EN 12717:2001+A1:2009

Cumple con todas las disposiciones aplicables de la Directiva
2006/42/CE del parlamento Europeo y del consejo, de 17 de
mayo de 2006, relativa a las maquinas.

Ademas, es conforme con todas las disposiciones aplicables de
la siguiente Directiva:

e Directiva 2014/30/UE del Parlamento Europeo y del
Consejo de 26 de Febrero de 2014, sobre la armonizacion
de las legislaciones de los Estados miembros en materia de
compatibilidad electromagnética.

Las siguientes normas armonizadas han sido aplicadas:
EN 1SO 12100: 2010

EN ISO 60204-1:2005/+A1:2008

EN ISO 13849-1:2006

EN 12717:2001+A1:2009

Manufacturing technical report elaborated by
Maschinenbau Technische Unterlage von
Expédient technique de construction fait par
Expediente técnico de construccion elaborado por

Azkoitia,

IBARMIA UNIVERSAL, S.L.U.

Director - Manager

— ]

Pedro Arizmendi



http://www.ibarmiauniversal.com/�
antonio
Rectángulo


	Certificado_CE_4-IDIOMAS_2016.pdf
	"EC" DECLARATION OF CONFORMITY
	EG - KONFORMITÄTSERKLÄRUNG
	DÉCLARATION “CE” DE CONFORMITÉ
	DECLARACIÓN “CE” DE CONFORMIDAD
	EN ISO 12100: 2010
	EN ISO 12100: 2010
	EN ISO 12100: 2010
	EN ISO 12100: 2010
	Azkoitia,         Director - Manager


	HP: 
	Lmin: 
	MODELO: PERCEUSE A COLONNE
	CLIENTE: PROMAC
	RPM: 
	Hz: 
	VOLTAGE: 400
	RPM 2: 
	80: 80
	FECHA: 22/12/2016
	EXTRA 1: 
	EXTRA 2: 
	EXTRA 3: 
	EXTRA 4: 
	EXTRA 5: 
	EXTRA 6: 
	MATRICULA: 160895
	MAQUINA: A-40 / BX_A940
	FUNCION: PERCER
	SERIE: E1649
	/: /
	AÑO: 2016
	TEXTO 1: MODELES STANDAR A
	TEXTO 2: MODELES STANDAR B


